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Section 1 : Client information

Company name : Orion Electric Co., Ltd.

Address : 41-1 Iehisa-cho, Takefu-shi, Fukui-ken, 915-8555 JAPAN

Telephone number : +81 778 23 0019

Facsimile number : +81 778 23 7799

Contact person : Hiroshi Tsujimoto

Section 2 : Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of equipment : DVD/VCR

Brand Name : Disney

Model number : DVD2100-C

Rating : AC 120V /60 Hz
Manufacturer : 1. World Electric (Thailand) Ltd.

236 Moo 2 Nongchark, Banbung, Chonburi 20170, Thailand

2. Korat Denki Ltd.
149 Moo 10 Tambol Chokchai, Amphur Chokchai, Nakhonratchasima
30190, Thailand
228 Moo 3 Tambol Nongbuasala, Amphur Muang, Nakhonratchasima
30000, Thailand

3. Orion America, Inc.
Hwy 41 North, Orion Place, Princeton, Indiana 47670, U.S.A

Receipt Date of Sample : June 18, 2004
Condition of EUT : Production Prototype

(Not for Sale: This sample is equivalent to mass-produced items.)

2.2 Product description
Model: DVD2100-C (referred to as the EUT in this report) is a DVD/VCR.
The EUT specifications is as follows.

Tuner type : Quartz PLL frequency synthesized

I/F : 45.75 MHz (Picture), 41.25 MHz (Sound)
Receiving channel : VHF 2 - 13 ch/UHF 14—-69 ch/ CATV 1 — 125 ch
Antenna input : 75 ohm

Video signal : NTSC color

Power source : AC 120 V/ 60 Hz, 18W

I/ 0 terminal (Video) RCA in 1Vp-p 75 ohm, RCA out 1 Vp-p 75 ohm

1/ 0 terminal (Audio) : RCA in -8 dB 47 k ohm, RCA out -8 dB 1 k ohm

2.3  Similar apparatus
There are similar apparatuses as follows;
DVD2100-P
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Section 3 : Test specification, procedures and results

3.1

Test specification:
Title

Test Specification
Title

3.2

FC

Test specification

C Part 15 Subpart B
FCC 47 CFR Part 15 Radio Frequency Device

Subpart B Unintentional Radiators

ICES-003 Issue No. 4
Spectrum Management
Interference-Causing Equipment Standard

Digital Apparatus

*ICES-003 (Issue No. 4) is based on FCC Part 15.

Procedures & results

Item Test procedure Limits Worst margin Result
Conducted emission |ANSI C63.4:2001 CISPR 22 18.6 dB (0.1500 MHz, L1, Complied
IEEE 213:1987 VCR Playback)
Radiated emission |ANSI C63.4:2001 30-88 MH: 100 uV/m 7.1 dB (945.00 MHz, Vertical, Complied
IEEE 187:1990 88-216 MHz: 150 uV/m  [VCR Playback/ 270.00 MHz,
216-960 MHz: 200 uV/m  |Horizontal, DVD Play)
above 960 MHz: 500 uV/m
Antenna terminal ~ [ANSI C63.4:2001 2 nW (at 75 ohm) 25.2dB Complied
voltage (627.71040 MHz, CATV Tuning)
RF output level ANSI C63.4:2001 Video signal: 3000 uV 5.0dB Complied
Aural signal: 671 uV (67.25 MHz, VCR Playback)
Spurious emission 94.8 uv 22.2 dB (331.4200 MHz, 3ch: Complied
TV Reception + Rec. 25dBmV)
Transfer switch ANSI C63.4:2001 9.5dB 7.0 dB (269.0000 MHz, Complied
VCR Playback: 4ch)
Picture sensitivity |ANSI C63.4:2001 8 dB 3.5dB Complied
Noise figure FCC/OET MP:2:1986 |14 dB 6.7 dB (615.25 MHz, 38ch) Complied

For ICES-003, only the tests, which relate to the digital device of conducted emission and radiated emission, were

performed.

3.3

Additions or deviations to standard

No addition, deviation or exclusion has been made from standards.

3.4

Confirmation

UL Apex Co., Ltd. hereby confirms that E.U.T., in the configuration tests, complies with the specifications
FCC Part15 Subpart B and ICES-003 Issue No. 4.

UL Apex Co., Ltd.
Yokowa EMC Lab.
108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

+81 596 39 1485
+81 596 39 0232
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3.5 Uncertainty

Conducted emission (150 kHz — 30 MHz)

The measurement uncertainty (with a 95% confidence level) for this test was + 1.74 dB.
The data listed in this test report has enough margin, more than site margin.

Radiated emission
The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.4 dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +4.8 dB.
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +5.8 dB.

The data listed in this test report has enough margin, more than site margin.

Antenna terminal voltage
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report has enough margin, more than site margin.

RF output level test / spurious emission test
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report has enough margin, more than site margin.

Antenna transfer switch
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report has enough margin, more than site margin.

Picture sensitivity test
The measurement uncertainty (with a 95% confidence level) for this test was + 1.0 dB.
The data listed in this test report has enough margin, more than site margin.

Noise Figure Test
The measurement uncertainty (with a 95% confidence level) for this test was + 1.2 dB.

The data listed in this test report has enough margin, more than site margin.

3.7 Testlocation

UL Apex Co., Ltd. Yokowa EMC Lab. No.1, No.2, No.3 shielded room, No.2 and No.3 open site
108 Yokowa-cho, Ise-shi, Mie-ken, 516-1106 JAPAN

TEL : +81596 39 1485

FAX : +8159639 0232

No.2 open site
This site has been fully described in a report submitted to FCC office, and listed on August 29, 2003.

(Registration number: 90411)

No.3 open site
This site has been fully described in a report submitted to FCC office, and listed on September 25, 2003.

(Registration number: 90412)
*NVLAP Lab. Code : 200109-0

3.8 Test setup, Data of EMI & Test instruments
Please refer to Appendix 1 to 3.
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Section 4 : Operation of E.U.T. during tests

4.1 Operating modes
The EUT exercise program used during testing was designed exercise the various system components in a manner
similar to typical use.
The sequence inused : * TV Reception + Rec. mode (0 dBmV input / 25 dBmV input)
* VCR Playback mode
* DVD Play mode
Operation : The EUT was tested at above operation mode.
Justification : The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2  Configuration and peripherals

AC 120V/ 60Hz
* Cabling was taken into consideration and test data was taken under worse case conditions.

Description of EUT and support equipment

Sign | Item Model number | Serial number | Manufacturer Remark
A | DVD/VCR DVD2100-C - Orion Electric Co., Ltd. EUT
B | Remote Controller - — Orion Electric Co., Ltd. EUT

List of cable used

No. | Item Length (m) Shield Backshell material
1 AC Power Cable 1.6 Unshielded | Polyvinyl chloride

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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Section 5 : Conducted emission

5.1 Operation environment
The test was carried out in a shielded room the size of 5.5 x 6.4 x 2.7m.

Date : June 29, 2004
Temperature : See data
Humidity : See data

5.2 Test configuration

EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane.

The rear of tabletop was located 40 cm to the vertical conducting plane. The rear of EUT was aligned and flushed
with rear of tabletop. All other surfaces of tabletop was at least 80 cm from any other grounded conducting surface.
I/O cables and AC cable were bundled in center. I/O cables were hanged at a 40cm height to the ground plane. Each
EUT current-carrying power lead, except the ground (safety) lead, were individually connected through a LISN to the
input power source.

A drawing of the set up is shown in figure 1 and photographs in Appendix 1.
Figure 1. Conducted emission

TV Reception + Rec. mode (0 dBmV input /25 dBmV input)
Shielded room

| ] RF in: TV signal generator connected
20 dB ATT. Rear video out: 75 ohm terminated with video cable
Rear audio out: 1 k ohm terminated with audio cable
S-Video out: 75 ohm terminated with S-Video cable
RF output: 75 ohm terminated with RF output cable
EUT - Coaxial out: 75 ohm terminated with coaxial cable

TV/G

[ ] [

LISN LISN

VCR Playback mode
Shielded room

RF in: 75 ohm terminated with RF input cable

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable
S-Video out: 75 ohm terminated with S-Video cable
RF output: 75 ohm terminated with RF output cable

EUT Coaxial out: 75 ohm terminated with coaxial cable

LISN

UL Apex Co., Ltd.

Yokowa EMC Lab.
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DVD Play mode

Shielded room

RF in: 75 ohm terminated with RF input cable

Rear video out: monitor connected

Rear audio out: monitor connected

Monitor S-Video out: 75 ohm terminated with S-Video cable
RF output: 75 ohm terminated with RF output cable
EUT Coaxial out: 75 ohm terminated with coaxial cable

L

LISN LISN

5.3  Test conditions

Frequency range : 0.15 MHz - 30 MHz

EUT position : Table top

EUT operation mode: TV Reception + Rec., VCR Playback, DVD Play

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT within a shielded room. The
EUT was connected to a Line Impedance Stabilization Network (LISN). An overview sweep with peak detection has
been performed. The measurements have been performed with a quasi-peak detector and if required, with an average
detector.

EUT and desired signal generator should connect through 20 dB attenuator.

The conducted emission measurements were made with the following detector function of the test receiver.

Detector Type : QP

IF Bandwidth : 10kHz

5.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 6 : Radiated emission

6.1  Operation environment
The test was carried out in an open site.

Date : June 24, 26 and 30, 2004
Temperature : See data
Humidity : See data

6.2  Test configuration

EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane.

The rear of EUT was aligned and flushed with rear of tabletop. AC cable was bundled in center. I/O cables were
hanged 40 cm height to the ground plane. Test was made with the antenna positioned in both the horizontal and
vertical planes of polarization. The measurement antenna was varied in height above the conducting ground plane to
obtain the maximum signal strength.

A drawing of the set up is shown in figure 2 and photographs in Appendix 1.

Figure 2. Radiated emission

3m

Open area test site

EUT

Metal ground plane

TV Reception + Rec. mode (0 dBmV /25 dBmV)

Open test site
RF in: TV signal generator connected
Rear video out: 75 ohm terminated with video cable
Rear audio out: 1 k ohm terminated with audio cable
S-Video out: 75 ohm terminated with S-Video cable
RF output: 75 ohm terminated with RF output cable
EUT Coaxial out: 75 ohm terminated with coaxial cable
[ ]
[ ]
TV/G
UL Apex Co., Ltd.

Yokowa EMC Lab.
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VCR Playback mode

Open test site

EUT

DVD Play mode

RF in: 75 ohm terminated with RF input cable

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable
S-Video out: 75 ohm terminated with S-Video cable
RF output: 75 ohm terminated with RF output cable

Coaxial out: 75 ohm terminated with coaxial cable

Open test site
RF in: 75 ohm terminated with RF input cable
Rear video out: monitor connected
Monitor Rear audio out: monitor connected
S-Video out: 75 ohm terminated with S-Video cable
RF output: 75 ohm terminated with RF output cable
EUT Coacxial out: 75 ohm terminated with coaxial cable
[
UL Apex Co., Ltd.
Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

+81 596 39 1485
+81 596 39 0232
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6.3 Test conditions

Frequency range : 30 MHz - 2000 MHz
Test distance : 3m
EUT position : Table top

EUT operation mode: TV Reception + Rec., VCR Playback, DVD Play

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on an open test site with a ground plane and at
a distance of 3 m.

Pre check measurements were performed within a search coil at high level of 80MHz — 90MHz,

270MHz — 290MHz and 500MHz — 700MHz in a shielded room to distinguish disturbances of EUT from the
ambient noise. Measurements were performed with quasi-peak detector, peak detector and average detector.

The measuring antenna height was varied between 1 and 4 m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field intensity. The measurements were performed for both vertical and
horizontal antenna polarization.

The radiated emission measurements were made with the following detector function of the test receiver and spectrum
analyzer.

30-1000MHz (Test receiver) 1000-2000MHz (Spectrum analyzer)
Detector Type : QP : PK tAV
IF Bandwidth  : 120kHz :RBW IMHz/ VBW 1MHz :RBW 1MHz/ VBW 10Hz

6.5 Testresult

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 7 : Antenna terminal voltage

7.1  Operation environment
The test was carried out in a shielded room the size 0of 4.5 x 3.6 x 2.7 m.

Date : June 29, 2004
Temperature : See data
Humidity : See data

7.2 Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 3 and photographs in Appendix 1.

Figure 3. Antenna terminal voltage

RF in Matching
pad

EIDL Pre Spectrum
ﬂ\ AMP. analyzer
EUT 75 ohm
RF out terminator

7.3  Test conditions

Frequency range : 30 MHz - 2000 MHz

EUT position : Table top

EUT operation mode: Tuning (TV receiver / CATV receiver)

7.4  Test procedure

Connect EUT and spectrum analyzer through pre-amplifier. Set EUT to CH investigation mode then measure the
voltage of local leakage from antenna terminal. Spectrum analyzer should be hold in maximum mode during the
measurement.

Detector Type : Peak (30-2000 MHz)

7.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 8 : RF output level / spurious emission

8.1  Operation environment
The test was carried out in a shielded room the size 0of 4.5 x 3.6 x 2.7 m.

Date : June 29, 2004
Temperature : See data
Humidity : See data

8.2  Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.

A drawing of the set up is shown in figure 4 and photographs in Appendix 1.

Figure 4. RF output level

RF in
75 ohm
terminator
O——0O
Dﬂ P Spectrum
: re —
EUT g/;a:itchlng AMP. analyzer

RF out

8.3  Test conditions
EUT position : Table top
EUT operation mode: TV Reception + Rec., VCR Playback, DVD Play

8.4  Test procedure

EUT was connected spectrum analyzer through matching pad by accessory cable. RF channel selected 3ch or
4ch. Picture carrier, sound carrier and spurious levels are measured. Both sound carrier levels (upper and lower

side bands) of modulator output are measured.

Detector Type : Peak

8.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer: ~ Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232



Test report No. :

Page
Date of issue

24KE0255-YW-1
14 of 80
July 5, 2004

Section 9 : Antenna transfer switch

9.1 Operation environment
The test was carried out in a shielded room the size 0of 4.5 x 3.6 x 2.7 m.

Date : June 29, 2004
Temperature : See data
Humidity : See data

9.2  Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 5 and photographs in Appendix 1.

Figure 5. Transfer switch

RF in

Matching
pad

Pre | Spectrum
O | ame. analyzer
~ 75 ohm

RF out terminator

—l Video generator |

11

EUT

9.3  Test conditions
EUT position : Table top
EUT operation mode: VCR Playback, DVD Play

9.4  Test procedure

EUT was connected spectrum analyzer through matching pad by accessory cable. RF channel selected 3ch or
4ch. The EUT exercised AV input + Rec. mode and Playback mode during the test, and interference signals

were measured from RF input terminal.

Detector Type : Peak

9.5  Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 10 : Picture sensitivity

10.1 Operation environment
The test was carried out in a shielded room the size 0of 4.5 x 3.6 x 2.7 m.

Date : June 29, 2004
Temperature : See data
Humidity : See data

10.2 Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.

A drawing of the set up is shown in figure 6 and photographs in Appendix 1.

Figure 6. Picture sensitivity

SG _D RFin:I — Video out Band pass Oscillo-
Matching EUT filter scope
Pad

10.3 Test conditions
EUT position : Table top
EUT operation mode: TV Reception

10.4 Test procedure
Signal generator setup is as follows, (Example: 2ch — 55.25 MHz, AM, 1 kHz, 30 %)
The EUT was tuned to appropriate channel.

Output level of signal generator was adjusted to near the frequency output level of EUT output.

EUT output level was adjusted to maximum output level by frequency adjustment of signal generator.
Signal generator output level was adjusted to reference output level of EUT and output level had read.

10.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Section 11 : Noise figure

11.1 Operating environment
The test was carried out in a shielded room the size 0f 4.5 x 3.6 x 2.7 m.

Date : June 29, 2004
Temperature : See data
Humidity : See data

11.2 Test configuration
The EUT was placed on a non-metallic table.

A drawing of the set up is shown in figure 7 and photographs in Appendix 1.

Figure 7. Noise figure

EUT
Noise figure
indicator
RF in R A
] Matching | | Noise | |
ﬂ pad source
IFout| 75 ohm 50 ohm IF in

11.3 Test condition
EUT position : Table top
EUT operation mode: TV Reception

11.4 Test procedure

This test should be performed in a shielded room or an low noise environment. Connect solid state noise source
to antenna input terminal of EUT. Connect IF output terminal of EUT to noise meter through ceramic condenser.
Measurement has been performed for VHF,UHF, Mid-band and Super-band receiver range.

11.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Tsubasa Takayama

UL Apex Co., Ltd.

Yokowa EMC Lab.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232
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Conducted emission
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Radiated emission
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Antenna terminal voltage
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RF output level / spurious emission
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Antenna transfer switch
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Picture sensitivity
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Noise figure
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DATA OF CONDUCTION TEST

ULAmmeqLﬁf
YOKOWA No.1 SHIELD ROOM
Report No, : 24KE0255-Y-1

Applicant » Orion Electric Co.,Ltd.

Kind of Equipment : BH%[VCR

Model No. . DVD2100~C

Serial No. -

Power : AC120V/60Hz

Mode : TVY Reception+Rec (0dBm)

Remarks :

Date 1 6/29/2004

Phase : Single Phase _

Temperature 1 Engineer . Tsubasa Takayama

Humidity © 51 %

Regulation 1 FGG Part15 CLASS B(2003)

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

ar AY QF AV FACTOR LOSS QP AV Qr AV Qp AV
MHz] [dB g V] [dB u V] (dB] {dB] [dB] [dB] {dB g V] [dB 1 V] {dB]

\ 0. 1500 46,7 - 47,1 - 6.1 0.1 0.0 47.3 - 6.0 56.0 18,7 -
2 0.2308 37.8 -  38.2 - .2 0.1 0.0 38.% - 62.4 52.4 23.9 -
3. 0.5025 22.9 - 244 - 6.2 0.2 0.0 24.8 - 56,0 46.0 31.2 -
4, 1. 0621 25.2 - 25 8 - 0.2 0.2 0.0 26.2 - b& 0 46.0 29.8 -
5 18,4321 28.4 -  28.5 - 1.6 6.7 0.0 30.8 - 60,0 50.0 29, 2 -
6. 23.0406 25.6 -  25.3 - 1.7 0.8 0.0 28.1 - 60.0 50,0 31.9 -

GALCULATION: READING + LISN FACTOR + CABLE 1LOSS + ATTEN.

Except for the above table: adequate margin data below the !imits.

it
]
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App | icant

Kind of Equipment

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation

[dB ¢ V]
100

DATA OF CONDUCTION TEST
UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No.: 24KE0255-Y-1

. Orion Electric Co.,Ltd.
: DVD/VOR

: DVD2100-C

© AC120V/60Hz

i TV Reception+Rec (0dBm)

: 6(29/2004 _

: Slﬁgjé Phése

125 %C

151 %

1 FGC Part15 CLASS B{2003)

Engineer : Tsubasa Takayama

C0uasi~Peak ® hverage.

80

80

10

/

60

50

L/

30

20

10

Frequency [MHz]
Pagé:
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DATA OF CONDUCTION TEST CHART
UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No.:@ 24KED255-Y-~1

Applicant - Drion Electric Co., Ltd.
Kind of Equipment : DVD/VCR

Mode| No. 1 DVD2100-C

Serial No. Do

Power © AG120V/60Hz

¥ode ¢ TV Reseption+Res (0dBm)

Remarks :

Date : 672972004

Phase . 8ingle Phase

Tempsrature 235 °C Enginger :© Tsubasa Takayaiia
Humid ity : 51 % o

Regulation 1 - FCC Part1h CLASS B(2003)

Regulation 2 . None

Emission Level IdBuY] PHASE: N

100 Note. Peak hald dgta. D'elta s meorrected.

80

80

70

50

50

40

30

gttt i kot bnd

20

10

0 o015 t 10
Frequency [MHz]

Emission Level [dBu V] PHASE L1

100 Note. Peak hoid sta. Dgta is Lncorrected.

90

80

70

LY

50

40

30

SLSEATATIRY, RUWNSELYS SN Y] WAL USRS IR WIN) et

20

10

0 015 1 10
Fragusncy [MHz] N
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DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No, : 24KE0255-Y-1

&?ﬁé ié?ﬁ"é o 0?'i¢$cgléé’cf‘ié Co., Ltd.

RING 0T equipmen B/

Mode! No. : gEBéIOO—C

Serial No. _—

Pewer : AG120V/60Hz

Mode : TV Reception+Rec (26dBm)

Remarks T

Date 1 6/29/2004

Phase : Si'ﬁglé_ Phage _

Temperature 125 °%C Engineer . Tsubasa Takayama

Humidity 2 51 94

Regulation : FGC Part15 CLASS B(2003)

No. FREQ. READING(N) REABING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AY QP AV FACTOR LOSS QP AY QF AY QP AY
(MHz] {dBu V] [dB iz V] [dB] {dB} [dB] [dB] {dBu vl [dBpu V1 [dB]

1. 0.1500 46,7 - 47,0 - 0.1 0.1 0.0 47.2 - 66.0 56.0 18.8 -
2. 0.2316 37.6 - 38,0 - 0.2 0.1 0.0 38.3 - 62,4 52.4 24,1 -
3. 0.5023 22.8 - 24.3 - 6.2 0.2 0.0 24,7 - 56,0 46.0 31.3 -
4. 1. 0601 26.3 - 259 - 6.2 0.2 0.0 26,7 - b6, 0 46.0 29.3 -
b, 18.4316 28.4 ~ 28.3 - 1.6 0.7 0.0 30.7 - 60.0 50.0 29.3 -
6. 23.0408 25.7 - 25.4 - 1.7 0.8 0.0 28.2 - 60.0 50.0 31.8 -

H
i
i

CALCULATION: READING + LiSN FAGTOR + CABLE 10SS + ATTEN.

Except for the above table: adequate margin data below the |imits.
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Applicant
Kind of Equipment
Mode] No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temparature
Humidity
Regulation

(B &2 V]
160 ;

: 51 94
: FGC Part15 CLASS B(2003)

DATA OF CONDUCTION TEST
UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No.: 24KE0255-Y-1

: gri?g;giéétric Co. . Ltd.
: 'ﬁ%%ﬁgﬁ-c'

© AC120V/60Hz
i TV Reception+Rec (25dBm)

© 6/29/2004

Engineer . Tsubasa Takayama

[Quasi~Paak- ®Average-

90

80

70

,

60

50

L/

40

30

20

=
—E

10

Freguency [MHz]
Page:

30
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Applicant

Kind of Equipment :

Mode! No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Reguiation 1
Regulation 2

Emission Level [dBu Y]

DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No.: Z24KE0Z55-Y-1

: Drjonhglectric Co. . Ltd.

DVD/VC

: DVD2100-C

© AC120V/60Hz
: TV Reception+Rec (25dBm)

1 6/29/2004

> Single Phase

125 ¢ Eng ingar
- ol % N

: FCC Part15 CLASS B(2003)

None

. Tsubasa Takayana

PHASE:N

100

Note.

Peak hgld dkté

Dgté i

8 LRGOTFacted.

90

80

70

60

50

40

30

ot sty

20

10

0 o015

Emission Level [dBuV)

Frequensy [MHz]

PHASE:L1

10

30

160

Note.

Peak hold sta

Déta i

5 lncorrected.

90

8¢

0

60

50

40

30

LIS

el

It

i

20

10

0 o5

Fréguenicy [MH2]

10

Page: 30
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DATA OF CONDUCTION TEST

UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No.: 24KE0255-Y~1

Applicant : Qrion Elactric Co.,Ltd.

Kind of Equipment :_DV%[VGR _

Model No. : 'DVD2100-C

Serial No. -

Power © AG120V/60Hz

Mode ! YOR Playback

Remarks :

Date : 6/29/2004

Phase . Sifnglé Phase _

Temperature . 25 °C Engineer . Tsubasa Takayama

Humidity ol %

Regulation : FCC Part15 GLASS B(2003)

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AY FACTOR LOSS QP AY QP AY QP AV
[MHz ] [dB i V1 {dBu v] fdB] [dB] [dB] [dB] [dB V] [dB u V] [dB]

. 0.1500 46.8 - 47.2 - 0.1 0.1 0.0 47.4 - 66.0 56.0 18.6 =
2. 0.2324 38.3 - 38.5 - 02 g1 0.0 38.8 - 62.4 52,4 23.6 -
3. 0.5027 25.1 - 26,4 - 0.2 0.2 0.0 26.8 - 56.0 46.0 29.2 -
4, 1.2641 24,7 - 23.9 - 0.2 0.2 0.0 25.1 - 56.0 46,0 30.9 -
5. 13.2048 19.¢ - 18. 4 - 1.0 0.6 0.0 20.8 - 60.0 50.0 39.4 -
6. 28.6352 22.5 - 221 - 1.5 0.9 0.0 24.9 - 60,0 50.0 35.1 -

CALGULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adequate margin data below the limits

Page: '3t



App1icant

Kind of Equipment

Mode| No.
Serial No.
Power

Mode
Remarks
Date

Phasé
Temperature
Humidity
Regulation

fdB u V]
100

DATA OF CONDUCTION TEST
UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM
Report No.: 24KE0255-Y-1

. Orion Electrie Co.,Ltd.
i_ngZVCR

: VD2100-C

© AC120V/60Hz

5 VYCR Playback

: 6/29/2004

: Siﬁgjé Phaseé

1 26°C

61 %

: FCC Partib GLASS B(2003)

Engineer . Tsubasa Takayama

[itiasi~Paake * Average.

90

80

10

60

50

0/

40

30

20

10

Freguency [MHz]

3R

Page:



Applicant

Mode| No.
Serial No.
Power

Mode
Remarks
Date

Phase
Tanperature
Himidity
Regulation 1
Regulation 2

. : 0
Kind of Equipment :

DATA OF CONDUCTION TEST CHART

rion Electrie Co.,Ltd.
DVD/VCR

 DVD2100-C

© AC120V/60Hz
; VCR Playback

. 6/28/2004

: 8ingle Phase

125 %

: 51 %

: FGC Part15 CLASS B{2003)

None

Emisgion Level [dBpV]

UL Apex Co., Ltd.
YOKOWA No.1 SHIELD ROOM

Engineér

Report No. ! 24KE0255-Y-1

: Tsubasa Takayaina

PHASE: N

100

Note.

Peak Hgld sta.

Dtlt'a i$ LncoFFacted.

90

80

10

60

50

40

30

20

19

T

Frequency [MHz)

Emission Level [dBgV]

10

PHASE:L1

30

100

Note.

Peak hlld sta.

DJta iL uncorrected.

90

80

70

60

50

40

30

R ™ FEVOVRRIREY FTERP S

"y AJM@&‘ DR

Ly iy

20

10

0 o158

Fréguency [MHz]

10
Page: ;:3:3
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DATA OF CONDUCTION TEST

UL Apex Co,, Ltd
YOKOWA Ne:1 SHIELD ROOM
Report No. : 24KEQ255-Y-1

Appl icant : Orion Electric Co.,Ltd.

Kind of Equipment : DVD/VCR

Mode! No. : DVD2100~C

Serial No. D=

Power : AG120V/60Hz

Mode : DVD Play

Remarks :

Date : 8/29/2004

Phase : Single Prase ‘

Temperature 25 °C Engineer : Tsubasa Takayama

Humidity : bl %

Regulation : FCC Part15 CLASS B(2003)

No. FREQ. READING(N) READING(L.1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV  FACTOR LOSS A3 AY QP AY QP AY
[MHz ] [dB V] [dB i V] [dB] [dB] [dB] [dB] [dB u V] [dB u V] [dB]

1 0. 1500 46.7 ~  47.0 - 0.1 0.1 0.0 47.2 - 6.0 5.0 18.8 -
2 0.2330 42.3 - 38.8 - 0.2 0.1 0,0 42.6 - 62.3 52.3 19.7 -
3. 0.5021 26.0 -~ 26,3 - 0.2 0.2 0.0 28,7 - 56,0 46.0 29.3 -
4, 1.0662 23.3 - 23,1 - 62 0.2 0.0 23.7 ~ 56,0 46.0 32.3 -
5 13,1847 23.0 - 23.3 - 1.0 6.6 0.0 24.9 - 60.0 b50.0 35.1 -
6. 28.6353 23.3 - 231 - 1.5 ¢.9 0.0 257 - 60.0 50,0 34.3 -

CALCULATION: READING + LISN FACTOR + CABLE 1.0SS + ATTEN.

Except for the above table: adequate margin data below the limits.

Page: .34



DATA OF CONDUCTION TEST
UL Apex Co., Ltd.
YOKOWA Ne.1 SHIELP ROOM
Report No.: 24KE0255-Y-1

Appl icant : Orlon Elegtiia Co.,Ltd.

Kind of Equipment . DVD/VER

Mode! No. :DVD2100-C

Serial No, D—-

Power : AC120V/60Hz

Mode : DVD Play

Remarks :

Date . 6/28/2004

Phase . Single Phase _
Temperature : 25 °C Engineer | Tsubasa Takayama
Humidity : 51 9%

Regulation : FCC Part15 CLASS B{2003)

[dB & V] [Quasi-Peak. . % Average
100

90

80

70

/

60

/
A

50

40

” i I i

10

Frequency [MHz]
Page: - 39




Applicant

Kind of Equipment :
: DVD2100~C

. AC120V/60Hz
© DVD

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Hiifiid ity
Regulation 1
Regulation 2

DATA OF CONDUCTION TEST CHART

: Orjon Electric Co., Ltd.

DVD/VCR

Play

. 6/29/2004

- 8ingle Phase

: 25

P 51 %

. FCC Partib CLASS B(2003)

None

Emission Level {dBgY¥]

UL Apex Co., Ltd.

YOKOWA No.1 SHIELD ROOM

Report No.:@: 24KE0Z55-Y-1

Engingsr

PHASE : N

. Tsubasa Takayama

100

Note.

Pedk hold ﬂLté. Dgtﬁ i LHcoFrected.

80

80

70

60

50

40

30

20

10

0 915

Frequency [MHzl

Emission Level [dBuV1

PHASE L1

10

30

100

Note. Peak hoid sta

DJta

s Uncorrected.

90

80

10

60

50

40

30

b, R NS PR

20

10

¢ 915

Fraguisncy [MHz]

10

Page:
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DATA OF RADIATION TEST

UL Apex Co,, Lid,
Yokowa EMC No.2 Cpen Test Site
COMPANY : Omion Electric Co., Ltd. REPORT No. : 4KEDZ55-YW-|
EQUIPMENT - DYD/YCR REGUILATION : FCCPARTI5 B
MODEL No. . DVD2100-C TEST DISTANCE : 3m
POWER + ACI20Vis0Hz ATTENUATION :101-847MHz  6dB
DESCRIPTION : TV Reception 1030-1694MHz 0dB
DATE + June 26, 2004
TEMP/HUMID. 1 27C/42%
ENGINEER. : Taubasa Takayama
*C.Factor[dB)=ANT Factor + Cable Loss - Amp Gain
For the measurement above 1GHz, measwrement of AV detector is ed only when the result of PK detectoraxoeedﬂleli_@il of AY. .
ol R BT e i et e TR TGS
HOR. VER. TYPE QP ‘HOR,©  VER,
| [MHz) {4BuV] ... Jubivr] [dB]
Vir
2 101 26.1 282 BC | -It0 15.1 17.2 435 28.4 263
202 | 226 225 T | BC | 40 186 185 | ] 435 [~ | 249 250 | T
303 o] -s9 B 46.0 el
404 | LO 4.1 460 | T e
505 | T LO | -1.] 46.0 T
606 | LO 09 | Il T e >15.0 e
707 1 [ ] 46.0 e
208 e ] 46.0 —
900 | . 46.0
e O T N Wl G o mens N ML Ll T TARGIRGED)
MOR. " VER. |'H YRR ; | HO F K} | [AV] [ HOR,  VER. | HOR.  VER.
@V} § 14 : ffm]. !dBqu! !ﬂBW:;:g! gﬂl L%B] ldB! )
1010 _ 74,0 40 |
1111 74.0 54.0
1212 74.0 54.0
1313 | 4.0 540 | »27.0 >10.0
1434 | 74.0 54.0
1515 74.0 54.0
1616 740 | 540
HOR. VER THOR."VER. QP HOR. ... VER. .
dBuv] dBu¥] CC fdBu¥im] !ﬂﬁh\fﬁﬁ! |dB]
3 % 25.%”T 259 BC %ﬁfu 150 159 =\ FER e T 27.6
214 | 228 | 227 BC | 38 190 | 189 3.5 245 246 |
321 LO 460 | T | T
428 LO 46.0 e
535 L0 460 _ e
642 LO 46.0 >150
749 1O 460 | —~—_ | e
§56 1O 46.0
963 L 540 bﬂ
HOR. '~ VER. [AV] {| HOR. VER. | HOR.  VER.
1dBuY] japuy/n] | [dBviml] - [dB) fdB) 1
1670 74.0 54.0
1177 74.0 54.0
1284 74.0 54.0 270 ~10.0
1391 740 54.0
1498 740 54.0
1605 740 | 340
o FREG | REDNe e TRAET ARG,
HOR." VER. QP HOK™" VER.
@I [dBuV] dBoVin| | PR |
4 | 13 25,!?“| 253 435 26.7 270 [ e |
226
330
452
565
678
791
904
1017
1130 )
1243 749 54.0
1356 | Ho | il ] 740 | 540 >270 >16.0
1469 HO | 95 | 74.0 54.0
1582 | HO | 86 74.0 54 0}




DATA OF RADIATION TEST

UL Apex Co., Ltd,
Yokowa EMC No.2 Open Test Sitc
COMPANY : Orion Electric Co., Ltd. REPORT No. © 24KEDZ35-YW-1
EQUIPMENT : DVDYVCR REGULATION : FCCPARTIS B
MODEL No. : DVD2100-C TEST DISTANCE : 3m
POWER : ACI20V/60Hz ATTENUATION :101-847MHz  6dB
DESCRIPTION : TV Reception 1030-1694MHz 0dB
DATE : June 26, 2004
TEMP./HUMID. 12TC/42%
ENGINEER . Tsubasa Takayama
*(_.Factor[dB]=ANT Factor + Cablt Loss - Amp Gain
For the measurement above 1GHz, measurement of AV detector is ormed only when the resuit of PK. detector exceed the limit of AV. _
CH | FREQ | REATING(OS, TR I B T N RRGIGR;
HOR. VER TYPE - QP HOR. VER
[Miz) [dBx¥) [dBuV/ci] J9B] 48]
VHF
5 123 271 | 273 BC X 43,5 239 | 237
246 | BC -3.5 . | 460 T
362 o | T—_ | Lo A7 el I _ e
492 e T——_] 10 15 R e T [T
615 [T~ LO 0.9 T 460 | . | >15.0 _
718 LO 32 460 I
861 | 10 50 T | 460 [
984 \I LO 8.5 54.0
T REABINNGIPKY | READINNGCAV) | ANT .| C.Facior, RESULT(AVY [ TIMIT [ LIMIT | MARGIN{ERY MARGIN(AY)
HOR, VER. | HOK ™ "VER. | TYPE THOR | VERD | TEKT ] AV HOR, VER. HOR. VER.
ey iBuV) T @ W;n] [dBuVim} [dB) 48] [4B] Jaey ]
1107 HO 0 | 540
1230 HO a0 | 540
1353 HO 74.0 54.0 =270 >10.0
1476 HO 74.0 54.0
1599 HO 740 | 540
HOR  VER. TYPE TPy HOR. VER,
D) v (4B 198)
6 129 251 | 235% BC ] 13.5 254 1 249
258 e | T | BC -3.1 T~ | 460 e
387 [ LO e
516 LO
P B BT =150
774 o | | Lo e
903 Lo e
REAﬁINNG(PK)_\ZD."—KE ) T AT P T NIRRT
HOR.  VER | HOR " veel” CHOR VER. HOR. VER.
jam=y) L 1 (T
1032 ]
1151 740 | 540
1290 74.0 4.0 =27.0 =100
1419 74.0 54.0
1548 404 {540
167 4.0 | 3540
T FRET " REAGTNGGH s Ll ARG
HOR. VER HOR VER.
M| [dBov] | dB| dB]
7 Lﬁ”f’i 225 | 227 0 | 273 371 [ o
442 46.0
663 e 46.0 =150 e
$34
"READINNG(FKY | READINNGAY) | ANT ] MARGIN(AY)
CHOR™ - VER. | HOR. VER | HOR. VER.
JlBay] [dBaV] 18] 48] |
1105
1326 =10.0
1547
HOR.  VER
; v] .
3 [ 227 231 T 23
454 \\ ‘\__
681 T
0%
CREADINNGEK] [ READINNGIAY) | "AR MARGINGAY)
HOR. VEK | HOR. VER HOR VER.
D) ) = )
1135 I ;
1362 HO | -1t 740 | 540 =210 =100
1559 HO -3.5 740 | 540

.33



COMPANY
EQUIPMENT
MODEL No.
POWER
DESCRIPTION

DATA OF RADIATION TEST

: Orion Eleetric Co., Litd.

: DVD/VCR

: DVDR10G-C

o AC120V/60H
: TV Reception

*C FactorfdB]=ANT Factor + Cable Loss - Amp Gain

REPORT No.
REGTULATION
TEST DISTANCE
ATTENTJATION

DATE
TEMP./HUMID.
ENGINEER

UL Apex Co., Ltd.
Yokowa EMC No.2 Open Test Site

: 24KE0255-YW-1
: FCCPARTIS B
¢ 3m
(101-847MHz  6dB
1030-1694MHz OdB
: Jupe 26, 2004
D2TC/42%
: Tsubaga Takay:ana

For the measurement above 1GHz, measurement of AV detector is witen the result of PE. detector exceed the limit of AV, e
R | TRE0 """'"_HZL—'READWNG'(Q?)' TR e oL X CEEC T LY PTG
HOR.  VER : HOR. VER.
s ey vy | oy o
VHF
9 233 251 | 25 BC 36 | 215 T 209 245 | 251
466 e ]
6%9 o >150
937
READINNG(PK) | READINNGHAY) FROLTAY) TT | MARGINGR) | MARGINGAV) |
HOR. VER. | HOR  VER. VER... HOR. VER. | HOR. VER,
— V] deuy) ABVIEL e = MM -
1165
1398 >27.0 10,0
1631
o RS | TERB RN T TRRSNGFT
HOR.  VER. HOR. VER.
(MHz] dBuY] — B dB
10 2534 24_%= [ 245 | “\ 252 ] 250 [ e
478 T T~ ] 10 2.0
117 10 28 =150
956 10 7.5
ARG | READRRGAY, T AT [T e, T e o RO | RSN
’Hm‘OR’D‘ VIR 1 HOR™ e | e How. oK VEE HOR. Ve | HOR  VER.
abuv]. Bav] R R L iavmvey| sy ) n] w |
1195 HO | -11.1 I
1434 HO »27.0 =10.0
1673 HO
TS | e T VT RGN
HOR.  VER TYPE HOR. VER
[MHz} [dBuv] B dB]
11 245 2352 | 243 243 i 252
490 e [
735 | »15.0
980
READINNG(ER) | READINNCRAV) [/ T MARGINGR) | MARGINGAVY
HOR. VER. | HOR. VER. HOR. VER. | HOR. VER.
dHuV] [dBuV] I i dH] |dB| !d.B!
1225 HO | -108
1470 HO | 95 >270 ~10.0
CH | FREQ | READINNGQF) ANT | € Facior ...aniﬁ(qp)"" i
HOR.  VER. TYPE THOR. VER,
!MHz! § !dBuY] - | !dBnVE dB] B
12 | 251 244 | 232 BC KR 251 ] 263
503 T~ | LO -1.2
753 L0 15 I
READTNNGPR) | READINNGAVY | ANT. JC Facior]  RESULTEK) | CRESULTAVY | LIM | MARGINGAY)
HOR. VER | HOR. ~vER | TvPE [ | HOR; ~vER | HOR. VER. | HOR. VER
EE dBuv] SBuY] iml [d8) L
1004 HO [ -120 )
1255 | HO [ -106 10,6
1506 |
| HREG | READTRGOR, TTI)
HOR.  VER. HOR. VER.
iMHz| dBuV] 8y 4B
3| 257 zs,gfm T 264 N 1+'3_o | 2% o
14 e B S50 fe
771 )
. R ROTRGER, [ A Gae TR I R e AN WS TR |
HOR. VER. | HOR.  VER. TAV] | HOR, " “"VER. | HOR. VER.
By’ [dBEY] f )] [dBivAni | JdB) [4B) id8) e g
1028 54.0
1285 54.0 *27.0 >H0.0
1542 54,0

.33



COMPANY
EQUIPMENT
MODEL No.
POWER
DESCRIPTION

DATA OF RADIATION TEST

: Orion Electric Co., Lid.

. DVDYWCR
 DVD2100-C

© ACE20V/G0HZ
;. TV Reception

*C.Factor]dBF=ANT Facior + Cable Loss - Amp Gain

CH.

FREQ

Bt

" READINNG(G®)
HOR,  VER.

Lw]. -

el S A HLLT LS T s

For the measurement above | (GHz, measurement of AV detector is performed o

ANT
TYPE

C Factor|

ey

REPORT iNe.
EEGULATION
TEST DISTANCE
ATTENUATION

DATE
TEMP HUMID,
ENGINFER

UL Apex Co., Ltd.
Yokown EMC No.2 Open Test Site

. Z4KEG255-YW-1

. FCC PARTIS B

L 3m

*101-847TMHz  6dB
103¢-16940 11z 0dB

: June 26, 2004 -

L 2TC/42%

. Tsubasa Takayama

eed the limit of AV,

LIMIT
[QP]

geovim o

UHF

MARGIN(GP)

14

29.5 | 30.1

HOR.
i V]

VER.

MARGIN(AV)
HOR. VER

204 28.1

HOR. VER.

READINNG(PK) | READINNGAY

28

16.2 15.0

[ | MARGIN(PK)

MARGIN(AY)
| HOR.  VER

HOR, VER.
4B 4B
=0

HOR. #NAMEY
{dBu¥],

HOR VER,

"READINNGCAY). | ANT [Cy

CH."

HOR, YER.
" dBgV|

" READTRGORT

303

29.6

>21.0

TIARGINGGP)
HOR. VER.
ldgl,.. .. 1951

- 13.1 | 13.8

MARGINGK)

) HOR.

VER.

5

HOR, VER.

M)

READINNGQP) |

"RESULT(GB)

| HOR O VERTT

6l

30.1 30.2

HOR' ™ VER

READINNGPR) | READR

CH. |

" READINNG((P)
HOR. 'VER'
[dBsY]

MARGIFGAY)
HOR. YER
=1{.0

| HOR.  VER..
dB| dE

>27.0 >10.0

JaBuyim]

e RESULTIQRY 4]
.| HOR. _VER.

MARGINQP)
HOR. VER.

69

30.5 28.6
"'fkmbéﬁﬁ"f?ﬁ?f (REA

35.0 33.1

B
11.0 | 12.9

ARGV

L § HOR.  VER.

>27.0 >10.0




COMPANY
EQUIPMENT
MODEL No.
POAWER
DESCRIPTION

: Orion Eleciric Co,, Ltd.

. DVIMYCR
. DVD2100-C
 AC120V/60Hz

: TV Reception

*( Factor[dB]=ANT Factor + Cable Eoss - Amp Gain

For the measurement above 1GHz, measurement ofA\-' dn

DATA OF RADIATION TEST

REPORT Ne.
REGULATION
TEST DISTANCE
ATTENUATION

DATE
TEME fHLIMID,
ENGINEER

UL Apex Co., Ltd,

Yaokowa EMC No.2 Cpen Test Site

: 24KE0255-YW-I
: FCCPARTI5 B
* 3m

- 1G1-B847TMHz

6dB
1030-16%4MHz 0dB3

: June 26, 2004
P27/ 4%
: Tsubaga Takayama

onl when lbe result ofPK detector exceed the limit of AV

CH. | FREQ | READINRNGON | C Factor| . ] MARGING™)
HOR, VER HO) ViR oM HOR. “VER.~
[tz fdBuy] JBuv) e [dBeVim} [aB) [48]
CATV
1 119 59 | 2658 [ 1.7 122 | 188 4335 |~ | 253 | 247
238 o L
357 .
AT6 ‘-\_\N‘\_ \"\._\"‘N- .
595 e B »15.0 ]
714 e~
433
952
READINNGEKY | BEADINNG(AY) | AR | MARGINGFR) | MARGIN(AY)
HOR.  VER ["HOR ~~ VER HOR.  VER. | HOR. ~ VER
1dBu¥] deay] vl O L [4B) ).
1071 40 54.0
1190 40 54.0
1309 74.0 54.0
1428 740 54.0 7270 100
1547 74.0 540
1666 40 540
T FREG T READ RN " MARGIN(OP)
HOR.  VER. TIGM
[MEz] BV}
o5 [ 137 27:'3:1 28.1
274 Ry
411 el
54% e o
685
822 I
959
"READINNG(PR) | READINNG(AV} | ANT | " MARGINGAY)
HOR. VER | HOR =~ VER HOR.  VER.
jdeuy) [iBa¥] fB) g b
1096
1233
1370 =100
1507
E’."Li.,-——-—-—-———
HOR.  VER. ) HOR,  VER.
. ~ : 5 -
97 % 273 275 S [ 22 ] Db _
208 el e el I
447 e —
596 >15.0
745 | —]
894
READINNGFK) | REATINA TMARGIN(PR) | MARGIN(AY)
HOR " VER Y HOR . ~VER..| HOR. VER
[4Ba¥) HlBuy] [4B] ! dB; dB]
1043
1192
1341 =100
1490
03 mc———
TTRES | REASRREES
HOR.  VER.
[piz) [4B¥}
9 [ 161 | 251 | 263
322
483 e
805 — “'\...\_K
966
RN TG T AT AT
HOR.  VER | HOR =~ VER HOR, VER
1127 B
1288
ey : >10.0
1610 4.0 540

31



COMPANY
EQUIPMENT
MODEL No.
POWER
DESCRIPTION

: Orion Electric Co., Lid.

: DVD¥VCR
: DVD2100-C

» ACI120V/60H=

. T¥ Reception

*C Factor[dB}=ANT Factor + Cable Loss - Amp Gain

For the measurement above \GHz measurement of AV detector is

DATA OF RADIATION TEST

REPORT Mo.
REGULATION
TEST DISTANCE
ATTENUATION.

DATE
ENGINEER

UL Apex Co, Ltd.

_ Yokowa EMC No.2 Open Test Site

. 24KE0255-YW-1
: FCCPARTIS B

D 3m

c101-847MHz  4dB
1020-1694MHz 0dB
: June 26, 2004
127C/42%
: Tsubasa Takayama

formed only when the result of PK detector exceed the limit of AV,

CH. | FRBQ | READINNG(OP ANT [C Factor g LIMIT. “MARGIN{QP)
HOR. VER. “IYPE “HOR. VER.” [QP) HOR. VER.
m [dBav] L‘_Bu\’] o m dBuV/m] ]98] @
CATV
ta | 167 | 273 | 285 BC | 51 | 222 | 234 43,5 213 [ 20
334 o .
501 e +15.0 [
668 LO ’ [
&5 LO
HOR. ~VER'| HOR. VER. | TYPE. OR."VER. | HOR. VER.
fdBuV] _148uv) i @B a1
1002 HO | -12.0 740 | 540
1169 HG | -1i.p 740 | 540
1336 HO | -10.2 740 | 54.0 >27.0 >10,0
1503 HO | <03 740 | 540
1670 HO- 540
SRR BTG e AT
HOR, VER YRR HOR. VER.
i "Lﬁfl 27,3% 25.1 BC [ | 200 ] 222
383 10
32 £ =150 e
935 )
| READNNGPK] ANT T'LIMIT | MARGINGPK) | MARGIN(GAV)
HOR.  VER, (av] | HOR. vER | HOR. VER.
1146 540
1337 540 >27.0 =100
1528 54.0
ST T
HOR. VER.
[MEL . 148
22 21"3“! 0T 2 Tsz
430 T
845 >15.0 ]
860
T READING(PKY | READ TRESULTEAVY | LIMIT | LIMIT | MARGINGEKY. | MARGIN(AY) |
HOR  VER. T Hor: “VeER"| K} | [av] | HOR. ~VER [ HOR. VER,
) p P - @)
1073 740 | 540
1250 740 | 540 270 >10.0
1505 740 | 54.0
HOR. VER. [OP) HOR. VER.
A y oy -
33| 263 1 261 ] 257 [ BC %?E@ 60 | 227 | 230 o
526 10 [ 460 | 460 [
789 | L0 460 | 460
REROTGRS TR B AT TR | N ARRE T VARG,
HOR.” ~"VEBR. [ 'HOR,  VEK | TYPE [AV] | HOR. ~VER, | HOR. VER.
o v ) o |
1052 540
1315 54.0 =27.0 >10.0
1578 34.0
oo BRI OE 776
HOR. ""VER. HOR.  VER,
1M o] "
29 | 299 275‘”1 243 |
598 |
897
- RO TR ReR T TR
HOR. 'VER. | HOR. Ve | HOR. VER.
e M) ) 22—
1196
a0 >10.0

42



COMPANY
EQUIFMENT
MODEL No.
POWER.
DESCRIPTION

; Oxion Electric Co._, Led.

. DVDYWCR
: DWD2100-C

DATA OF RADIATION TEST

: AC120V/6(11z

» TV Reception

*C.Factor[dB}=ANT Factor + Cable Loss - Amp Gain

For the meagiremen

REPORT Mo,
BREGULATION
TEST DISTANCE
ATTENUATION

DATE
TEMP /HUMID,
ENGINEER

ormed ooly when the resubt of PK detector exceed the mit of AY.

UL Apex Co., Lid.
Yokowa EMC No.2 Open Test Site

: 24KE0255-YW-1
: FCC PARTLS B

t3m

: 101-847MH=z

6db

1030-1694MHz (B

; Jupe 26,

2004

2T/ 42%
: Tsubasa Takayama

CH. | FREQ | REA T"C Facror LT |, "MARGIN(GP)
HOR. WVER [QF] HOR. VER
{MHz] jdBuy] jaBav] J&Bu¥/m] 18]
CATV
36 341 240 | 25 | Lo <54 46.0 46.0 274 | 279
632 . X .
T | READINGER} | READING(A TMARGINGAY) |
“Hor v HOR. VR 1
@\ul dE IdBI
1023 I
1364 54.0 100
| TR | RERSRGR T - ARG
HOR.  VER. HOR.  VER.
¥ L. B, -
37 % 236 | 233 | e | e | 276 Lrézm
604 . =150
HOR. VER | HOR  VER. HOR.  VER. | HOR  VER,
SRV .. Ry 188 [dB] KE]
1041
388 =210 =10.0
HOR. VEE | HOR. VER
bt | iay)
65 515 276 | 28.1 194 189
REATINGERT | " ARGy | AR SO
HOR.  VER | HOR.  VER. | HOR.  VER.
gy G o 105 |
1030
N 55 >27.0 =100
HOR. VER'| WO~ VER
poy | ey 5
94 689 273 T 281 46.0 16,3 15.5
" REATINGRS | REABING T TR | ARG FEARRNGY)
HOR. VER | HOR~"VER’ [AV] | HOR“"VER. | HOR.  VER
B ] Pt i ja8)
1373 HG =270 > 10,0
CH. WREADING(QP) o mﬁ“m“—m(qp) ..... e
HOR. VER. HOR ™ VER.
V...
100 % 23.5& [ 37 147 15.9
RGN | ARGy | AR T RGNEE T FARGTRET,
HOR. VER. | HOR & VEE | HOR. “~VER. | HOR. VER
V) [dBuv] joB) JdB: [4B]
1390 >27.0 > 10.0
RS | RERNGaE T TG
HOR. ~ ' VB HOR.  VER-
[MHz| [dBuV)
13 773 291 ] 281
REASNGH TRERDNGa T ARG,
“HOR " VER. | HOX. . VER. HOR.  VER
- — @ i
1546 S370 > 10,0
CH. | FREQ [ HEADRGF) | MARGINGGEY |
HOR. VER | HOR.
e L NV
125 845 374 | 215
READINGIPK) | READINGEAV) [ AR MARGINCAV)
HOR. VER. { HOR ~ VER~ HOR.  VER.
M1 oo [ABV] - [45) I W
1690 HO [ 16 74.0 540 =270 > 10,0

43



Applicant
Kind of Equipment
Model No.
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

No. FHEQ. ANT
TYPE
[(MHz ]

(B V] [dB/m] [dB] [dB] [dBl]

DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No.: 24KE0255-YW-1

: Orion Electric Co.,Ltd.
- DVD/VCR
: DVD2100-C

. AG120V/60Hz
. TV Reception+Rec (0dBm)

. 6/24/2004
3m
c 24 °C Engineer

© 34 %
© FCC Part15B CLASS B

READING ANT

. Tsubasa Takayama

AMPP CABLE ATTEN. RESULT LIMITS MARGIN
VER FACTOR GAIN  LOSS HOR YER HOR VER
[di3 2 V/m]) [dB gz V/m] [dB]

1. 675. 00 BB

L0 2009 27.4 6.1 6.0 32.0 36.6 46.0 140 9.1

CALGULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.

Page: 4 4



Applicant
Kind of Equipment
Modei No.
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regutation

Emission Level [dB gy

100

DATA OF RADIATION TEST

> Orion Elect
: DVD/VCR
: DVD2100-C

© AC120V/60Hz
f TV Receptio

. 6/24/2004
3 m
C 24 °C

34 %
. FCC Part1hB

V/m]

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. : 24KE0255-YW-1

ric Co.,Ltd.

n+Rec (OdBm)

Engineer . Tsubasa Takayama
CLASS B

[IHor i zontal *Vertica!

90

80

70 ______4" ______________ -

60

50

40

30

20

1w .

100 500
Frequency [MHz]

Page’ 435
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DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. : 24KE0255-YW-1

Applicant  Orion Electric GCo., Ltd.

Kind of Equipment - DVD/VCR

Model No. © DVD2100-C

Serial No. i

Power . AGC120V/60Hz

Mode : TV Reception+Rec (25dBm)

Remarks :

Date 1 6/24/2004

Test Distance 3m

Temperature 124 °C Engineer . Tsubasa Takayama

Humidity D34 %

Regulation : FCC Part15B CLASS B

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR YER
[MHz] (BzVv] [dB/m] [dB] [dR] [dB]. (dBx V/m] [dBp V/m] (dB]

1. 85.90 BB 31.2 29.4 7.7 282 1.8 5.9 184 16.6 40.0 21.6 23.4
2. 135,00 BB 32.1 33.1 14.3 282 2.3 5.9 26.4 27.1 435 17.1 18.1
3, 219.39 BB 33.5 27.5 167 280 3.1 6.0 31.3 25.3 46.0 14.7 20.7
4, 270.00 BB 31.2 29.0 I8 3 27.9 3.5 6.0 31.1 289 46.0 149 17.1
5. 337.50 BB 32.1 36.0 17.6 27.9 40 6.0 31.8 357 46.0 142 10.3
6. 405,00 BB 27.7 33,1 187 27.9 4.5 6.0 29.0 344 46.0 17.0 11.6
7. 540.00 BB 26.1 33,4 19.9 97.8 5,4 6.0 29.6 36.9 46.0 16.4 9. |
8 675.00 BB 26.5 3.4 20.9 27.4 6.1 6.0 32.1 37.0 46.0 13.9 9.0
Y. 94500 BB 23.8 253 251 ©927.1 7.5 6.0 353 368 46.0 10.7 9.2

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.

Page:

40



Applicant
Kind of Equipment
Mode! No,
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

100

|

90

Emission Level [dB g V/m]

DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. : 24KE0255-YW-1

> 0rion Electric Co., Ltd.

: DVD/VCR

- DVD2100-C

© AC120V/60Hz
- TV Reception+Rec (25dBm)

: 3/24/2004

3 m
24 °C
D34 %

Engineer

: FGG Parti15B CLASS B

80 .

. Tsubasa Takayama

[THor i zonta!

®»Yartical.

10

60

90

40

30

20

R

— i

10

30

100

Frequency [MHz]

500

10(



DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. : 24KE0255-YW-1

Applicant > Orion Electric Co.,Ltd.

Kind of Equipment > DVD/VCR

Mode| No. : DV¥D2100-C

Serial No. i

Power . AC120¥/60Hz

Mode > VCR Playback

Remarks :

Date : 6/24/2004

Test Distance 3m

Temperature 124 °c Engineer . Tsubasa Takayama

Humidity 34 %

Reguiation : FCC Part15B CLASS B

No. FREQ. ANT READING ANT AMP  CABLE = ATTEN. RESULT LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR VER
(MHz] (dBxv] [dB/m} [dB] f{dB] [dB] (dB ¢ ¥/m] [dBuV/m] [dB]

1. 85.90 BB 33.0 32.4 7.7 28.2 1.8 5.9 20.2 19.6 40.0 19.8 20.4
2. 135,00 BB 26.2 32.86 14.3 28.2 2.3 59 2006 26.9 43.5 23.0 16.6
3. 188.99 BB 31.0 29.3 16.4 280 2.8 5.9 281 26.4 435 154 7.1
4, 219.39 BB 32.8 28.6 16.7 28.0 31 6.0 36.6  26.4 46.0 15. 4 (9.6
5. 270.00 BB 31.4 32.6 183 279 35 60 3.3 325 46.0 14.7 13.5
6. 320.60 BB 340 33.1 17.4 27.9 3.8 60 33.3 324 46.0 12.7 13.6
7. 405.00 BB 27.0 33.9 18,7 271.9 4.5 6.0 28.3 352 46.0 17.7 10.8
8. 540.00 BB 27.4 328 19.9 27.8 54 60 30.9 36.3 46.0 151 9.7
9, 675.00 BB 25.3 30.8 20,9 27.4 6.1 6.0 30.9 36.4 46.0 15.1 9.6
10. 945.00 BB 23,0 27.14 25.1 27.1 7.5 6.0 34.5 38.9 46.0 11.5 7.1

GALCULATION: READING + ANT.FAGCTOR + CABLE LOSS - AMP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.

Page: 43



Appticant
Kind of Eguipment
Model No.
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regutlation

DATA OF RADIATION TEST

Emission Leve}l [dBuV/m]

> Orion Electric Co., Ltd.
: DVD/VGR
: DVD2100-C

- AG120V/60Hz
: VOR Playback

: 6/24/2004
3 m

. 24 °C
D3 %
: FCC Part15B GCLASS B

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No.:@ 24KE(255-YW-1

Engineer . Tsubasa Takavama

CiHorizontal ®¥artical

100

90 .

80

10

60

40

30 L .

20 |

10 |

100

500 1000

Frequency [MHz]

Page: 473



DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. : 24KE0255-YW-1

Applicant > O0rion Electric Co.,Ltd.

Kind of Equipment > DVD/VCR

Model| No. : DVD2100-C

Serial No. i

Power : AC120V/60Hz

Mode : DVD Play

Remarks :

Date 1 6/24/2004

Test Distance 3m

Temperature 24 °c Engineer : Tsubasa Takayama

Humidity 134 %

Regulation : FCGC Part15B CLASS B

No. FREQ, ANT READING ANT AMP  CABLE ATTEN. RESULT LIMTTS MARGEN

TYPE [IOR  VER FACTOR GATN  LOSS HOR  VER [OR VER
[MHz] [dBuv] [dB/m] [dB] T{dB] [dB] [dB z V/m] [dB g V/m] [di3]

1. 84.00 BB 43.3 42.8 7.3 28,2 1.8 5.9 30.1 29.6 40,0 9.9 10.4
2. 135,02 BB 32.b 36.4 14.3 28.2 2.3 59 26.8 30.7 43,5 16. 7 12. 8
3. 216:.01 BB 37.5 35.1 16,7 28.0 3.0 5.9 35,1 32.7 46.0 10.9 13.3
4. 270.00 BB 33.0 388 18.3 27.9 3.5 6.0 389 387 46.0 7.1 7.3
5. 303.75 BB 30.9 362 7.1 27,9 3.7 6.0 29.8 351 46.0 16.2 10.9
6. 405.00 BB 31.0 32.8 18.7 27.9 45 6.0 323 341 46.0 13.7 1.9
7. 472.50 BB 31.0 31.5 19.4 27.9 5.0 6.0 33.5 340 46.0 12. 5 12.0
8, 540,00 BB 27.4 32.0 19.9 27.8 5.4 6.0 30.9 355 46.0 15.1 10,5
¥, 589.87 BB 25.8 3.1 20.2 27.6 56 6.0 30.0 356 46.0 160 10.4
1%, 67b.00 BB 26,6 28.4 20.9 27.4 6.1 6.0 32.2 34.0 46.0 13.8 12.0
11 945.00 BB 24.0 24.0 25.1 27.1 7.5 6,0 35,5 355 46.0 1.5 10.5

GALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.
Except for the ahqué@hable: adequate margin data below the limits.

Page: 59



DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. : 24KE0255-YW-1

Applicant > Orion Electric Co., Ltd.
Kind of Equipment > DVD/VCR

Mode| No. : DVD2100-C

Serial No. -

Power > AC120V/60Hz

Mode : DVD Play

Remarks :

Date 1 6/24/2004

Test Distance :3m

Temperature 24 °C Engineer . Tsubasa Takayama
Humidity 134 %

Reguiation > FCC Part15B CLASS B

Emission Level [dBgyV/m] [Hor i zontal. »Yertical
100 .

90 | b mmé S R o |

80 | I

70 L } é ________

60 | . L SN A I N e

30

*J
CHox

L
- e

20 | — é

10

30 100 500 1000
Frequency [MHz]
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DATA OF RADIATION TEST

UL Apex Co., Ltd.

YOKOWA No.3 OPEN TEST SITE

Report No.: 24KE0255-YW-1

Applicant : Orion Electric Co.,Ltd.

Kind of Equipment . DVD/VCR
Model No. : DVD2100-G
Serial No. i
Power 1 AC120V/60Hz
Mode : DVD Play
Remarks . Test Channel #3
Date 1 6/24/2004
Test Distance 3 m
Temperature 123 °C Engineer . Tsubasa Takayama
Humidity D34 %
Regulation : FGC Parti15B CLASS B

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GATN  [0SS HOR YER HOR YER
(MH:] (dBpv] [dB/w) {dB) [dB] [dB] [dB 2 V/m] [dB g V/m] [dB]

1. 61.25 BB 23,5 25.0 7.4 284 1.5 5.9 9.9 11.4 40,0 30.1 28.6
2. 65.7% BB 25.4 26.9 7.0 28.3 1.5 59 11.b 13.0 40,0 28.5% 27.0
3. 122.50 BB 24.3 23.4 13.6 ©928.2 2.2 5.9 17.8 16.9 43.5 257 26.6
4. 245,00 BB 21.9 22.5% 17.0 27.9 3.3 6.0 20.3 20.9 46,0 257 251

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

Except for the above table: adequate margin data below the |imits
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DATA OF RADIATION TEST

UL Apex Co., Lid.
YOKOWA No.3 OPEN TEST SITE

Report No.: 24KE0255-YW-1

Applicant > Orion Electric Co., Ltd.
Kind of Egquipment > DVD/VCR
Mode! No. > DVD2100-C
Serial No. i
Power : AC120V/60Hz
Mode . DVD Play
Remarks . Test Channel #3
Date 1 6/24/2004
Test Distance 3 m
Temperature 123 °C Engineer . Tsubasa Takayama
Humidity 134 %
Regulation : FGG Parti5B CLASS B
Emission Level [dBuV/m] CHorizontal »Yartiog!
100 —— o . — -
9 | .
80 . %
0 |\ ]
60 —_
B0 e
0 oo
30
20 <SRN B SO NN (RS
| ¥
o | |
o L L b ] | 1. :
30 100 500 1000
Frequency [MHz]
Page:
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DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No. @ 24KE0255-YW-1

> Orion Electric Co.,Ltd.

Applicant
Kind of Equipment : DVD/VCR
Model No. : DVD2100-C
Serial No. i
Power > AG120V/60Hz
Mode - DVD Play
Remarks : Test Channel #4
Date © 6/24/2004
Test Distance 3m
Temperature » 23 °Cc Engineer . Tsubasa Takayama
Humidity c 34 %
Regulation : FGG PartibB CLASS B
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGTIN
TYPE HOR VER FACTOR GAIN  LOSS HOR VER OR VER
[MHz] [(Bgxv]l [dB/m] [dB] [dB] [dB] (dBu V/m] [dBgV/m) {dB}
1. 67.25 BB 24,2 24.4 6.8 28.3 1.6 5.9 10. 2 10. 4 10.0 24, 8 29.6
2. 71.75 BB 23.4 23.4 6.6 28.3 1.6 5.9 g, 2 9.2 40,0 30,8 30.8
3. 134,50 BB 26.7 26.5 14,3 28.2 2.3 5.9 21.0 20.8 43.5 22,5 22.7
4. 201.75 BB 23.0 23.7 16.5 28.0 2.9 5.9 20.3 21.0 413.5 23.2 22.5

CALCULATION:

READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.
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Applicant
Kind of Equipment
Mode! No.
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

Emission Level [dByV/m]

100 ...

DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.3 OPEN TEST SITE
Report No.: 24KE0265-YW-1

> Orion Electric Co., Ltd.
. DVD/VCR
: DVD2100-C

: AG120V/60Hz

: DVD Play

. Test Channel #4

: 6/24/2004

3m

23 °¢C Engineer
3 %

. FCC Part1bB CLASS B

. Tsubasa Takayama

Mok izontal »¥artical

80

90 | .. * ____________________ ........... .

70

60 -

50

40

30

20

10

30

100 500 1000
Frequency [MHz]
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DATA OF RADIATION TEST
UL Apex Co., Lid.
YOKOWA No.1 OPEN TEST SITE
Report No.: 24KEG255-YW-1

Appl icant : Orioh Elactri¢ Co., Ltd.

Kind of Equipment : DVD/VCR

Mode!l No. : DVD2100-G

Serial Ne. i

Power : AG120V/60Hz

Mode : DVD Play

Reiarks : o

Date : 6/30/2004

Test Distance 3m

Temperature 1 28 °C Engineer . Tsubasa Takayama

Humidity : 60 9%

Reguiation : FCC Part15B CLASS B{Peak Limit / Upper1GHz)

Na. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN
~_ TYPE HOR  VER FACTOR GAIN  LOSS _ HOR  VER HOR  VER
[MHz] [dBpV] [dB/m] (dB] [dB] [dB) [dB ¢ V/m] [dB p V/m) [dR]

1. 1214,99 BB 453 48.1 259 352 2.9 0.0 389 41.7 740 351 32.3

2. 1349.90 BB 42.5 48.2 26.6 350 3.1 0.0 37.2 42.9 740 36.8 31.1

J. 1889.00 B8 41.7 458 30.0 34.4 3.8 0.0 41,1 45,2 74.0 32,9 288

GALGULATION: READING + ANT. FACTOR + CABLE LOSS ~ AMP.GAIN + ATTEN.

Excépt for the above table: adeguate margin data below the 1imits.
ANT. TYPE :1GHz-2GHz DRG Horn Antenna

Page: S0



Applicant _
Kind of Equipment
Modal No.

Serial No.

Power

Mode

Refmarks

Date

Test Distance
Temperature
Humidity
Regutation

Emission Level [dB i V/m)

100

DATA OF RADIATION TEST

UL Apex Co., Lid.
YOKOWA No.l OPEN TEST SITE
Report No.: 24KE0255-YW-1

. Orion Electric Go., Ltd.
: DVD/VOR
- DVD2100-C

L AC120V/60Hz
: DVD Play

© /30,2004
3m
. 28 °¢C Enginser

. 60 %
. FCC Part15B CLASS B(Peak Limit / UpperiGHz)

: Tsubasa Takayama

DHorizontal X Vertical

90

80

10

60

50

40

30

20

10

30

100 500 1000 2000
Frequency [NHz) -
a7
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DATA OF RADIATION TEST

UL Apex Co,, Ltd.
YOKOWA No.1 OPEN TEST SITE
Report No.: 24KF0255-YW-1

Applicant : Orion Electric Co., Ltd.
Kind of Equipment . DVD/VGR
Model No. : DVD2160-C
Serial No. -
Power 1 AG120V/60Hz
Mode : DVD Play
Remarks :
Date 1 6/30/2004
Test Distance 3m
Temperature » 28 °C Engineer  Tsubasa Takayama
Humidity : 60 %
Regulation : FGC Part15B CLASS B(Average Limit / Upper1GHz)
Na, FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  L0OSS HOR VER HOR YER
[MHz] (dBxV] {dB/m] [dB] {dB] [dB] (dBp V/m] [dBuV/m] [dB]
1. 1214.99 BB 37.0 41.3 259 352 2.9 0.0 30.6 349 540 923.4 191
2, 1349.90 BB 34.2 3B.5 26.6 35.0 3.1 0.0 28,9 33.2 54,0 251 20.8
3. 1889.00 BB 32.7 37.3 30.0 34.4 3.8 6.0 32.1 36.7 540 21.9 17.3
CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.
Except for the above table: adequate margin data below the limits.
ANT. TYPE: 1GHz-2GHz DRG Horn Antenna
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Applicant
Kind of Equipment
Modal No.
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

Emission Level [dBuV/m]

100

DATA OF RADIATION TEST

UL Apex Co., Ltd.
YOKOWA No.1 OPEN TEST SITE
Report No.: 24KE0255-YW-1

: Drion Electric Co., Ltd.
: DVD/VCR
: DVD2100~-C

© AC120V/60Hz
E DVD Play

: 6/30/2004
3m
128 °C Engineer

1 60 %
: FCC Part1bB CLASS B(Average Limit / Upper1GHz)

. Tsubasa Takayama

TWeorizontal - xVertical

90

80

10

60

50

40

30

20

———¥

10

30

100 500 1000 2000
Freguency [MHz]
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DATA OF ANTENNA TERMINAL TEST

UL Apex Co.,Ltd.

COMPANY :Qrion Electric Go., Ltd. REPORT NO : 24KEQ255-YW-2
EQUIPMENT : DVD/VCR DATE : June 29, 2004
NODEL _ . DVD2100-C REGULATION : BETS-7 3.4
OPERATION MOBE : TV Tuning mode TEST ENGINEER : Tsubasa Takayama

TENP. /HUMID.  © 26°C/68%
LINIT @ FCC 15B ANTENNA TERMINAL

% [dB 1 ¥] <{ PEAK DATA >> - [ PEAK
R — T e : . —
. |
70 '
60 i
50 ....... v —— i ...:....... (R o] ............................. P -- ...... [— ......;
40
0 . = ; : . P
20
10
30 50N TOM 100M 2004 300M 500M J00M 16 2G
Frequency [Hz]
NO FREG READING C.F RESULT LIMIT MARGIN PHASE
PEAK QP AV QP AV
[WHz] [dB e V] [dB] [dB ¢ ¥) [dBu V] [dBuV] [dB) [dB]
1 106. 56380 36.5 -19.6 16.9 52.0 — 351 -— -
2 250. 69350 37.8 -19.0 18.8 52.0 ——  33.2 -— -
3 62485330 46. 2 -20.2 26.0 52.0 -—-  26.0 -— -
4 84057710  39.5 -19, 7 19.8 520 -— 3.2 - -
5 1081. 42500 46.5 -29.8 16.7 520 — 353 -—- -
6 1658. 56000  40.8 -28.9 11.9 520 -— 401 -— -

CALCULAT tON:READ ING+MATCHING PAD LOSS+CABLE LOSS-AMP. GAIN



DATA OF ANTENNA TERMINAL TEST

COMPANY :Orion Electric Go., Ltd.
EQUIPMENT : DVD/VCR

MODEL ) : DVDZ2100-C

OPERATION MODE : CATV Tuning mode

TEMP. /HUNID. @ 26°C/68%
LEMIT @ FGC I5B ANTENNA TERMIMNAL

REPORT MO
DATE
REGULAT |ON

TEST. ENG [ NEER

1 24KE0255-YW-1
:June 29, 2004
: FCC 15B

: Tsubasa Takayama

UL Apex Co.,Ltd.

0 [dB s ¥] < PEAK DATA > - :IPEAK
16 5
[i14] - | ........ S AN R, ' ....... —
50 ..................... . e )
40
30
20 ............... ; . |
10—l | e
% R R B T o prveiill]
30M 50M T0M 100M 200M 300M 500M HO0M 1G 2G
Frequency [Hz]
NO FREQ READING C.F RESULT LIMIT MARG N PHASE
PEAK 4P AV QP AY
[MHz] [dB 2 V] (dB] [dB £ ¥] [dBuV] [dBuV] [dB] [dB]
1 99. 82113 315 -19.6 17.9 52.0 341 -— -
2 249 42920 38.8 -19.0 19.8 52.0 32.2 s -
3 627, 71040 41.0 -20.2 26.8 52.0 -—= 252 - -
4 811.43310 45.5 -19. 8 251 52.0 -—- 26,3 ——— -
b 909. 58000 39.0 -19.6 19. 4 52.0 -—- 326 e -
) 114713400 47.0 -29.7 17.3 52.0 -—= 3.7 — -

CALCULAT#ON:READ ING+MATCHING PAD LOSS+CABLE LOSS-AMP. GAIN
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RF output level

UL Apex Co., LTD.

YOKOWA EMC LAB.
Company Orion Electric Co.,Ltd. Report Number 24KE0255-YW-]
Equipment DVD/IVCR Regulation FCC Prat15B Subpart B
Model number DVD2100-C Date June 29, 2004
Power AC 120V /60 Hz Temp./Humid 24°C/34%
Description TV Reception + Rec(0dBmV) Engineer Tsubasa Takayama
_Video signal i
Ch. Frequency | Meter reading . C(}::ti)tion Result Limits Margin
[MHz} [dBuV] _ [dB] [dB] [dBuV] : [dB]
3 61.25 82.2 200 622 | 65 13
4 67.25 83.9 189 64.0 695 : 5.5
Audio signal e _
Ch. Frequency | Meter reading Cog: tcot;on Result Limits Margin
______ MHz] |  [dBuV] [dB] [dB] [BuV) |  {dB]
3 56.75 68.4 20.0 48.4 56.5 8.1
65.75 672 20.0 47.2 565 | 8.3
4 62.75 P 6R2 200 48.2 56.5 8.3
71.75 . 670 20.0 470 56.5 9.5

e
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RF output level

UL Apex Co., LTD.

YOKOWA EMC LAB.
Company Orion Electric Co_,Ltd. Report Number 24KE0255-YW-1
Equipment DVD/VCR Regulation FCC Prat15B Subpart B
Model number DVD2100-C Date June 29, 2004
Power AC 120V /6D Hz Temp./Humid 24°C134%
Description TV Reception + Rec(25dBmV) Engineer Tsuhasa Takayama
Video signal : L
Ch. Frequency | Meter reading Cofr:;c{::-on Result Limits Margin
| IMHz] [dBuV] [dB] [dB] [dBuV] [dB]
' 3 61.25 828 | 20.0 62.9 69.5 - 6.6
4 67.25 84.0 19.9 64.1 69.5 54
Audio signal
Ch. | Frequency | Meter reading Cc;grgtc(::-on Result Limits Margin
__[MHz]  ; [dBuV] [dB} [dB] [dBuV] [dB] |
3 5675 684 200 484 56.5 8.1
i 6575 | 673 200 473 565 9.2
4 1 6275 | 688 20.0 48.8 565 7.7
I - N A 20.0 41.8 56.5 8.7
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RF output level

UL Apex Co., LTD.

YOKOWA EMC LAB,
Company Orion Electric Co.,Ltd. Report Number 24KEQ255-YW-1
Equipment DVD/VCR Regulation FCC Prat15B Subpart B
Model number DVD2100-C Date Tune 29, 2004
Power AC120V/60Hz Temp./Humid 24°C/34%
Description VCR Playback Engineer Tsubasa Takayama
Video signal
Ch. | Frequency | Meter reading Co;::tc;::’on Result Limits Margin
| g | dBuv] [4B) |  [aB] [dBuV] [4B]
3| eLs §3.1 20.0 631 69.5 64
4 67.25 844 19.9 64.5 69.5 50
Audio signal e
Ch. Frequency | Meter reading Ci_‘::f(ion Result Limits ' Margin
. [MHz] [dBuV] (dB] [dB] [dBuV] [dB]
3 56.75 68.2 20.0 - 48.2 56.5 8.3
65.75 67.1 20,0 47.1 56,5 9.4
4 62.75 68.2 20.0 48.2 56.5 8.3
7175 67.2 200 47.2 365, 9.3




RF output level

UL Apex Co., LTD.

YOKOWA EMC LAB.
Company Orion Electric Co.,Ltd. Report Number 24KE0255-YW-1
Equipment DVID/VCR Regulation FCC Prat] 5B Subpart B
Model number DVD2100-C Date June 29, 2004
Power AC 120V /60 Hz Temp./Humid 24C134%
Description DVD Play Engineer Tsubasa Takayama
Video signal et e
Ch. Frequency ! Meter reading Co;:: fr:_{m Result Limits Margin
MHz] | (dBuv] _ [dB] dB] | [4Buv] [dB]
3 61.25 832 . 200 63.2 69.5 63
|4 67.25 84.1 . 199 64.2 69.5 5.3
Audio signal _ i
Ch. Frequency  Meter reading Cc;‘:::;;on Result Limits Margin
[MHz] [dBuV] [dB] [dB] [dBuV] [dB]
3 56.75 68.3 20.0 48.3 56.5 8.2
65.75 6712 200 ... 47.2 56.5 33
4 62.75 684 20.0 484 56.5 8.1
i 7175 67.7 20.0 417 56.5 8.8

()]
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DATA OF RF SUPRIQUS TEST

UL Apex Co.,Ltd.

COMPANY :Orion Electric Co., Ltd. REPORT NO . 24KEQ255-Yw-1
EQUIPMENT : DVD/VCR DATE : June 29, 2004

MODEL ; DVDZ2100-C REGULATION : FCC Part15 Subpart B
TEMP. /HUMID. : 23°C/43% TEST ENGINEER  : Tsubasa Takayama

OPERATION MODE : TV Reception+Rec (0dBmV) : 3ch
LIMIT : FGG 15B RF QUT SPURIOUS

NO FREQ READING C.F RESULT LIRIT KARGIN PHASE
GP AY Qr AY- oP AV qp AV
(vHz] [aBuv] {eBuvV] [dB] [dBuv] (cBuV] [dBuV] [dBuV] [¢B] [dB]
1 32.6200 33.7 e —20. 2 135 — 38.%8 —- %0 — -
2 47.8400 31.4 —— =20.0 1.4 — 39.5 —- 281 — -
3 89.5200 29.2 — -18.8 9.4 - 39.6 — 30,1 —— -
4 122.3100 33.0¢ - =19.5 13.6 —— 39.%5 — 26,0 —— -
5 331.4200 36.1 - =191 17.¢ — 39.5 ——- 22,5 — -
6 734.7300 32.0 — =20.90 120 - —— 3.5 — 2.6 — -

GALGULAT | ON:READ INGHMATCHING PAD t0SS+CABLE LOSS-AMP. GAIN



GCOMPANY :0rion Electric Go., Ltd.
EQU | PMENT : DVD/VCR

MODEL : DVD2100-C

TEMP. /HUMID. : 23°C/43%

OPERATION MODE : TV Reception+Rec (25dBmV) : 3ch
LIMIT : FGC 15B RF OUT $PURIOUS

DATA _OF RF SUPRIQUS TEST

REPORT NO
DATE
REGULATION
TEST ENGINEER

UL Apex Co.

1 24KE0255-YW-1

D June 29, 2004

: FCC Parti5 Subpart B
: Tsubasa Takayama

. Ltd,

ND FREG READING C.F RESULT LimiT FARGIN PHASE
opP AV ap AV apP AV aP AY
[WHz] [dBuY] [dBuv] [dB] [dBuV] [dBuv]) [dBuev] [dBuvV]  [dB] [dB]
1 32,6200 33.6 —_— -20.2 13.4 — 3%.5 — 26.1 — -
2 47,8400 32.4 — -20.0 12.4 — 39.5 —- 2t — -
3 89.5200 29.0 B -19.8 9.2 — 385 30.3 —- -
4 122.3100 33.3 — -19.5 13.8 — 385 — 25,7 —— -
5 331.4200 36.4 — -19.1 1.3 -—- 395 -— 22,2 — -
6 7347300 32.3 — -20.0 12,3 —- 3.6 - 2.2 —- -

GALCULATION: READ ING+MATCHING PAD LOSS+CABLE LOSS-AKP. GAIN



DATA OF RF_SUPRIQUS TEST

UL Apex Go., Ltd.

GCOMPANY :0rion Electric Co., Ltd. REPORT NG : 24KE0255-YW-1
EQUIPYENT : DVD/VCR DATE D June 29, 2004

MODEL : DVD2100-C REGULAT 10N : FCG Parti5 Subpart B
TEMWP. /HUNID. 1 23°C/43% TEST ENGINEER : Tsubasa Takayama

OPERATION MODE : VCR Playback : 3ch
LIMIT : FCC 15B RF OUT SPURIOUS

NO  FREQ READ ING C.F RESULT LIKIT MARGIN PHASE
QP AY QP AY GP AV QP AV
(Hz] [oBuv] [dBuvl [oB] [dBuvl [dBuvV] [dBuV] [dBuvl [oB]  [dB]
1 32.6200 30.6 - =202 10.4 —— 3.5 -—— 29,1 —- -
2 47.8400 32.3 —= =200 2.3 -— 3.5 ——- 27,2 —- -
3 89.9200 28.0 —  -19.8 82 —— 35 —— 3.3 — -
4 122.3100 30.8 —= =195 1.3 —— 39.5 — 28.2 — -
& 489,7600 30.3 —- =201 10.2 — 39.5 -——  29.3 —- -
6 734.7300 33.6 —-- -20.0 13.6 - 39.5 —— 25,9 — -

CALCULAT I ON:READINGHMATCHING PAD L0OSS+CABLE LOSS-AMP. GAIN
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DATA OF RF SUPRIOUS TEST

COMPANY :Orion Electric Go., Ltd.
EQU | PMENT : DVD/VCR

MODEL - WD2100—-C

TEWP. /HURID. : 23°C/43%

OPERATION MODE : DVD play : 3ch
LIMIT : FCC 15B RF OUT SPURIOUS

REPORT NG
DATE
REGULATION
TEST ENGINEER

UL Apex Co.,Ltd

: 24KE(Q255-YW-1

T dune 29, 2004

: FCC Part1b Subpart B
: Tsubasa Takayama

ND FREQ READING C.F RESULT LINIT MARGIN PHASE
OP AV P AV QP AV op AY
[Miz] [aBuv] [dBuv] [dB] [dBuV] [dBuV] [dBuV] [dBuV]  [dB) [dB]
1 542300 365  —— -20.0 155 -—— 305 —— 4.0 — -
2 47.8400 32.0 — -20.0 120 -— 395 ~——  27.§ — -
3 748200 30.3 -— -19.9¢ 10.4 -— 395 ~— 291 —— -
4 122.3100 31.5 — -195 120 —— 395 -—  27.§ —— -
5 489.7600 30.3  -— -20.1 10.2 — 395 -— 293 ~—— -
6 734.7300 33.6 -— -20.0 13.6 ——  39.5 -— 259 -— -

CALCULAT{ON:READ ING+MATCHING PAD LOSS+CABLE LOSS-AMP. GAIN
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DATA OF RF SUPRIOQUS TEST

UL Apex Co., Ltd.

COMPANY : Orion Electric Co., Ltd. REPORT NO : 24KE0255-YW-1
EQU | PMENT : DVD/VCR DATE : June 29, 2004
MODEL : DVD2100-C REGULAT ION : FGG Part15 Subpart B
TERP. /HUMID. : 23°C/43% TEST ENGINEER : Tsubasa Takayama
OPERATION MODE : TV Reception + Rec{0dBmV} : 4ch
LIMIT : FGC 15B RF OUT SPURIOUS

NO FREQ READ ING C.F RESULT LIMIT MARG IN PHASE

opP AY oP AV QP AV op AV
(MHz] [eBpvY] [dBuv] [aB] [dBuY] [dBuvl [dBuV] [dBuv] [dB] {dB]

1 38.6200 34.5 -— =201 14.4 —— 3.5 — 251 -— -

2 53.0000 32.1 —  =20.0 12,1 ——- 39.5 -—- 27,4 — -

3 80.8300 32.3 —  -18.9 12,4 —- 39.8 — 27,1 —- -

4 134.5000 32.0 - -19.5 125 ——n 3.5 — 27.0 —- -

5 4897200 29.0 -—  -20.1% g9 — 3.5 — 30.6 —- -

6 672.3000 31.2 —_ =501 111 - 39.5 —— 28.4 —— -
CALCULAT I ON:READ ING+MATCH ING PAD LOSS+CABLE LDSS—AMP. GAIN
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DATA OF RF SUPRIOUS TEST

COMPANY :0Orion Electric Co., Lid
EQUIPMENT : DVD/VCR

MODEL : DYD2100-C

TEMP. /HUMID. : 23°C/43%

OPERATION WODE : TV Reception + Rec{25dBmY) : 4ch

LIMIT : FGC 15B RF OUT SPURIOUS

REPORT KO
DATE
REGULATION
TEST ENGINEER

UL Apex Co.

: 24KEOQZ55-YW-1

1 Jdune 29, 2004

: FCG Partth Subpart B
: Tsubasa Takayama

. Ltd,

ND FREQ READ NG C.F RESULT LIMIT MARG | ¥ PHASE
opP AV QP AY opP AY QP AV
(MHz] [dBuv] [dBuv] [dB] [dBuv] [dBuv] [dBuv] [dBuv]  [dB] {dB]
1 38.6200 33.4 e -20.1 13.3 — 39.6 — 26.2 ——- -
2 53,0000 32.6 -— =20.0 12.6 —— 39.5 — 26.9 -—- -
3 80.8300 32.3 -— -19.9 12.4 —— 9.5 — 271 — -
4 1345000 31.8 — -19.5 12.3 —— 39.6 —- 2.2 - -
b 489.7200 28.3 e -20.1 82 —- 39.6 — 31.3 — -
6 672,3000 32.1 e =20, 1 1220 -~ 39.5 — 27.6 —— -

GALGULAT 10N :READ ING+MATCHING PAD LOSS+GABLE LOSS-AMP. GAIN

71



DATA OF RF SUPRIQUS TEST

COMPANY :0rion Electric Co., Ltd
EQU | PMENT : DVD/VGR

MODEL : DVD2100~C

TEMP. /HEMID. . 23°C/43%

OPERATION MWODE : VCR playback @ 4c¢h
LIMIT : FGC 15B RF OUT SPURIOQUS

REPORT NO
DATE
REGULATION
TEST ENGINEER

UL Apex Co.

1 24KE0255-YW-1

: June 29, 2004

: FCC Part15 Subpart B
: Tsubasa Takayama

. Ltd.

NO FREG READI NG C.F RESULT LIMIT MARGIN PHASE
op AV opP AV QP AV oP AV
(MHz] [dBuv] [dBuV] [dB] [dBuv] [dBuv] [dBuv] [dBuV]  [dB] [dB]

1 38.6200 31.9 -— -20.1 1.8 — 39.5 — 27.7 — -

2 53.0000 31.9 — =200 11.§ 39.5 — 27.6 ——- -

3  80.8300 30.0 - -18,9 10.1 -—- 39.5 —— 29.4 —— -

4 134.5000 31.3 -  -1%.5 11.8 -—- 39.5 —- 277 —— -

5 489.7200 27.2 -— =201 71— 39.5 — 32.4 —— -

6 672.3000 31.9  ——— -20.1 1.8 - 3.5 —— 27.7 — -

CALCULAT{CN:READING+MATCHING PAD LOSS+CABLE LOSS—AMP. GAIN
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DATA OF RF SUPRIOUS TEST

COMPANY : Orion Electric Co., Ltd.
EQU | PMENT : DVD/VGR

MODEL : DVD2100-C

TEMP. /JHUM1D, : 23°C/43%

OPERATION MODE : DVD play : 4ch
LIMIT : FGG 158 RF OUT SPURIDOUS

REPORT NO
DATE
REGULATION

"TEST ENGINEER

UL Apex Co., Ltd.

1 24KE0255-YW-1

D June 29, 2004

: FGC Part15 Subpart B
: Tsubasa Takayama

NO FREQ READENG C.F RESULT LIMIT MARGIN PHASE
Qr AV oP AV QP ~ AV QP AV
[MHz] [dBuv] [dBupvl [dB] {dBuvl fdBuv] [dBuv] [éBuvl [dB] {aB]

1 53.8300 32.0 — -20.0 12.0 -—- 395 — 215 ——- -

2 §0.1200 35.1 . =-20.0 151 -—- 39.5 —— 244 - -

3 80.7800 28.6 e 190 0 8,7 - 39.5 —- 3.8 -— -

4 134.5000 31.3 -——  -19.5 1.8 -— 3%.5 — 1.1 - -

5 479.7500 27.0 — - =20.0 1.0 - 3.5 — 32,5 -—- -

6 672.3400 32.3 e =20.1 12.2 -—- 3.5 — 21,3 -—- -

CALCULATION:READING+MATCHING PAD LOSS+CABLE LOSS—AMP. GAIN
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DATA OF ANTENNA TRANSFER SWITCH TEST

UL Apex Co.,Ltd.

COMPANY :0rion Electric Co., Ltd. REPORT NO : 24KE0255-YW-1
EQUIPMENT : DVD/VCR DATE :dJune 29, 2004

MODEL : DVD2100-G REGULATION : FGC Part15 Subpart B
TEMP. /HUMID. ; 23°C/43% TEST ENGINEER : Tsubasa Takayama

OPERATION WODE : VCR Playback : 3ch
LIMIT @ FCG15B ANTENNA TRANSFER SWITCH

NO FREQ READNNG C.F RESULT LIKIT MARG!N PHASE

QP AV OP AY oP AV op AV

[MHz] [dBuV] [dBuv] [dB] [dBuvl [dBuV] [dBuV] [dBuv]  [dB] [dB]
1 61.2500 22.1 -—  =20.0 2.1 9.5 ~-— 7.4 —- -
2 122.5000 21.4 -— -19.5 1.9 — 9.5 -——. 7.6 — -
3 183.7500 21.1 -— -19.2 1.9 —- 9.5 —- 7.6 -
4 2450000 21.1 -—= -19.0 2,1 —— 9.5 —- 7.4 -— -
5 306.2500 20.1 -—= -19.0 1.1 —— 9.5 —- 8.4 -—- -
6 367.5000 19.9 —— -19.3 0.6 —— 9.5 ——- 8.9 -—- -

CALCULATION:READ INGHMATCHING PAD LOSS+GABLE LOSS-AMP. GAIN

74



DATA OF ANTENNA TRANSFER SWITCH TEST

UL Apex Co.,Ltd.

COMPANY : Orion Electric Go., Ltd. REPGRT NO © 24KE0255-YW-1
EQUIPMENT : DVD/VCR DATE : June 29, 2004
KODEL : DVD2100-C REGULAT ION : FCG Partl15 Subpart B
TEMP. /HUMID, : 23°C/43% TEST ENGINEER : Tsubasa Takayama
OPERATION MODE : DVD Play : 3ch
LIMIT : FCC15B ANTENNA TRANSFER SWITCH

NO FREQ READING G.F RESULT LIMIT MARG IN PHASE

oP AV op AV aP AV GP AV
(MHz] [dBuv] [dBuv] [dB] [dBuV] [dBuv] [dBuV] [dBuVl  [dB] [aB]

1 61.2500 22.3 — 20,0 2.3 - 9.5 -—— 7.2 —- -

2 122.5000 21,4 -——— -19.5 1.8 —— 9.5 — 7.6 — -

3 183.7500 21.1 — -19.2 1.9 9.5 —- .6 —— -

4 2450000 21.0 -— -19.0 2.0 — 9.5 —— 7.5 — -

5 306.2500 20.1 -— -18.0 1.1 ——- 9.5 -— 8.4 — -

6 367.5000 10.9 -— -19.3 0.6 -—- 9.5 —- 8.9 — -

CALCULATION:READ INGHMATCHING PAD LOSS+CABLE LOSS-AMP. GAIN



DATA OF ANTENNA TRANSFER SWITCH TEST

GOMPANY :Orion Electric Co., Ltd.
EQUIPMENT : DYD/YCR

MODEL : DVD2100-C

TEMP. /HUMID., 1 23°C/43%

OPERATION MODE : VCR Playback : 4ch
LIMIT : FCG15B ANTENNA TRANSFER SWITCH

REPORT NO
DATE
REGULAT JON

TEST ENGINEER

LIMIT

UL Apex Co.

: 24KE0255-YW-1

D June 29, 2004

: FGG Part15 Subpart B
: Tsubasa Takayama

. Lid.

ND FREGQ READ NG C.F RESULT
ap AY op AY QP AY
[MHz] [oBuvl [dBuV]l [dB] [dBuVl [dBuv] [dBuV] [dBuV]

1 67.2500 21.0 — -10.0 1.1 ——
2 134.5000 21.2 — -18.5 1.7 ——
3. 201.7500 21.2 — -18.1 2.1 —
4 269.0000 21.4 — -18.9 2.5
5 336.2500 20.2 — =191 1.1 ———
6 403.5000 20.0 —= -19.6 0.4 —-

CALGULAT { ON:READ ING+MATGHING PAD LOSS+CABLE (0SS—AMP.GAIN

9.

©ooon
IR n

5

MARG IN PHASE
QP AV
[dB] [aB]
8.4 — -
7.8 — -
7.4 —- -
7.0 — -
8.4 —— -
9.1 — -

]
-t

&3



DATA_OF ANTENNA TRANSFER SWITCH TEST

COMPANY :Drion Electric Co., Ltd. REPGRT NO
EQUIPMENT : DVD/VGR DATE

MODEL : DVD2100-G . REGULAT I ON
TEMP. /HUMID, : 23°C/43% TEST ENGINEER

OPERATICN MODE : DVD Play : 4ch
LIMIT : FCC15B ANTENMA TRANSFER SWITCH

UL Apex Co.,

1 24KED255-YR-1

: June 29, 2004

: FCC Part15 Subpart B
: Tsubasa Takayama

Ltd.

NO FREQ READ NG C.F RESULT LIMIT MARGIN PHASE
0P AV v AV QP AV QP AV
[MHz] [aBuv]l [dBuv]l [dB] [dBuvV] [dBuV] [dBuv] [dBuVvl  [dB] [aB]
1 67.2500 21.1 - -19.9 1.2 —- 9. —_ 8.3 —- -
2 134.5000 21.2 e =10, 5 1.7 —- 9.5 — 7.8 —— -
3 201.7500 21.0 — -19,1 1.§ — 9.5 —— 7.6 —- -
4 269.0000 21.2 -— 18,9 2.3 —— 9.5 -—- 1.2 — -
5 336.2500 20.0 — =181 0.9 —- 9.5 ——- 8.6 — -
6 403.5000 20.0 —— =10, 6 0.4 - 9.5 —— 9.1 —- -

CALCULAT |ON:READ ING+MATCHING PAD LOSS+CABLE LOSS-AMP. GAIN



Picture Sensitvity Test

UL Apex Co.,Ltd.

Yokowa EMC Laboratory
Company : Orion Electric Co., Ltd. Report Number : 24KE0255-YW-1
Equipment : DVD/VCR Regulation : FCC Partl5 SubpartB
Model Number : DVD2100-C Date : June 29,2004
Power : ACI20V /60Hz Temp / Humid : 26°/46%
Description : TV Reception Engincer : Tsubasa Takayama
Remarks -
Ch Frequency Sensitivity Ch Frequency Sensitivity
[VHF} | [MHz] Mzl [UHF] [MHz) (MHz]
[dBuV] (V] [dBuV]  [uV]
2 5525 20.0 10.0 14 471.25 211 11.4
3 61.25 16.5 6.7 20 507.25 21.8 12.3
4 67.25 16.1 6.4 26 543.25 © 220 12.6
5 77.25 16.8 6.9 32 579.25 232 145
6 8325 174 7.4 38 615.25 241 16.0
7 175.25 18.8 8.7 44 651.25 24.1 16.0
g 181.25 18.8 8.7 50 687.25 24.1 16.0
9 187.25 18.7 8.6 56 723.25 21.9 12,4
10 193.25 18.9 8.8 62 759.25 22.2 12.9
i1 199.25 18.5 8.4 69 801.25 22.2 12.9
12 205.25 18.4 8.3 - - -
13 211.25 18.6 8.5 - - - -
Average VHF 3.1 Average UHF 13.7
Average UHF/VHF : 20 log UHF[uV]/ VHF[uV]= 4.5 [Limit : 8.0dB]

8




Noise Figure Test

UL Apex Co.,Lid.
Yokowa EMC Laboratory
Company : Oron Electric Co., Ltd. Report Number : 24KE0255-YW-1
Equipment : DVD/VCR Regulation : FCC Partl5 SubpartB
Model Number : DVD2100-C Date : June 29,2004
Power : AC120 V /60Hz Temp /Humid : 26°/ 46%
Description : TV Reception Engineer : Tsubasa Takayama
Remarks -
Frequency Meter Correction Noise Limits Margin
Ch ; MHz] Reading | Factor Figure [dB] [dB]
o [dB] .. . __ [dB] IdB]
TV VHF Fundamentat
) 5525 70 . 02 68 | 140 7.2
3 61.25 49 ' 02 47 140 93
4 67.25 4.3 02 41 14.0 99 ]
5 77.25 47 ! 02 45 | 140 | 95
6 83.25 48 |02 46 | 140 | 94
7 175.25 42 0.2 4.0 140 7100
8 181.25 42 0.2 4.0 140 7 100
9 187.25 4.0 02 - 38 140 1102
10 19325 | 40 02 = 38 - 140 10.2
i T 02 s T o
BT 2| 5E s 2 45 e
T T e 62 -0 — 145 o
T o ]
14 - 47125 5.8 03 5.5 140 8.5
20 50725 5.6 03 53 | 140 8.7
26 | 543725 60 | 03 57 | 140 83
32 | 57925 70 |03 67 | 140 73
38 61525 76 |03 73 14.0 6.7
44 65125 70 1 03 67 14.0 73
50 | 68725 | 65 0.3 6.2 14.0 78
56 | 72325 1 60 04 | 5.6 14.0 84
TR TS 04 -2 14086
69 80125 = 58 | 04 54 140 | 86
Mid band _
______ g 3125 T30 R — BTt
16 13325 60 0.2 58 140 8.2
i3 14525 | 50 | 02 48 | 140 92
20 15725 | 42 02 40 14.0 10.0
22 | 16925 | 40 T 02 38 14.0 10.2
Super band -
23 21725 | 38 7 02 36 140 | 104
. T e 46 03
29 253.25 39 02 3.7 140 103
32 271.25 40 | 02 38 140 10.2
36 | 29525 40 02 38 | 140 10.2




Test Report No : 24KEQ255-YW-1
' "APPENDIX 3
Test Instruments

T
VIDEQ BOOSTER

APVBTO UL Apex - RF, ATS -
APTVGD1 TV Generator Leader 408NPS RF, ATS Pre Chack
APSPAO  |Spactrum Analyzer Advantest R3I265 AT, RF, ATS | 2004/05/14 % 12
APMATOS  |Matching Pad TME ZT-130 AT, RF, ATS [2003/12/16 % 12
APNFMO1 Naise Figure Indicator  [Elena ENF—200% NF 2002/09/27 % 24
APNFS01 Naise Source Elena MC1100 NF -
AVO1-01 Signal Generator Rohde & Schwarz SMYD1 PS 2004/02/19 % 12
$5-05 Digitizing Oscilloscops  ;Sony Tektronix 220 PS 2004/01/22 * 12
APBPFO Band pass filter Erika Fiader BP PS Pre Chack
APPRAD1 Pre Amplifier Annitsu MrHB648A AT, RF, ATS | 2003/10/03 % 12
APPRAOS Pre Amplifier Hevdett Packard 84458 AT 2003/12/10 % 12
APCBL-01 |Coawal Cable Fujikura 5D—2W AT, RF, ATS |2004/01/08 * 12
APCBL-02 |Coaxial Cable Fujikura 5D-2W AT, RF, ATS [2004/01/08 * 12
08-15 Digital Humidity SATO PG-5000TRH RF, ATS, PS, [2004/05/06 * 12
Indicator NF
AF-04 Pra Amplifier Hewlett Packard 24458 RE 2003/11/04 % 12
LS-01 LISN(AMN) Rohde & Schwarz ESH2-75 CE 2003/10/31 * 12
SA-07 Spectrum Analyzer Advantest R3273 CE 2003/12/08 % 12
TR-01 Test Receiver Rohde & Schwarz ESHS20 CE 2004/05/11 * 12
CC-18 Yokowa No.1 shield UL Apex CC-14,0C-15,GC-16, [CE 2004/03/28 ¥ 12
coaxial{().01 MHz-1000M ,GG-18,6C-19,5W-11
Hz} SW-12
0S~05 Digital Humi dity SATC PC-5000TRH CE 2004/04/22 % 12
) Indicator
AF-03 Pre Amplifier Anritsu MHE48A RE 2004/03/28 ¥ 12
AY-04 Attenuator Anritau MP721B RE 2004/03/26 * 12
BA-D4 Biconical Antenna Schwarzbeck BBAD106 RE 2004/04/10 % 12
HA-O1 Horn Antenna A Systems SAS-200/511 RE 2004/04/10 % 12
LAD5 Logpariodic Antenna Schwarzback UHALP9108-A RE 2003/16/19 % 12
LS—03 LISNCAMNY Schwarzbeck NSLK8127 CE (EUT} 2003/10/31 = 12
SA-05 Specirum Analyzer Advantest R3271 RE 2003/12/21 * 12
TA-D4 Terminator TME CT-01 CE 2004/05/02 * 12
TR-04 Test Receiver Rechde & Schwarz ESVS10 RE 2004./06/21 * 12
CC-20RC  [Yokowa No 2 open LIL Apex CC-21,CC-22,00-23, {RE 2004/03/28 % 12
coaxial(0.01-1000MHz) CC-24,00-25,0C-26,
CC-27 8W-21 8W-22
YOATS-02 (Open Test Site JSE 3m, 10m RE 2003/08/14 « 12
05-10 Digrital Humidity SATQ PC-5000TRH RE 2004/05/06 * 12
Indicator
CC-Cl15 Microwave Cabie Suhner SUGOFLEX RE 2004/05/02 = 12
CC-C17 Microwave Cable Suhner SUCOFLEX RE 2004/05/02 * 12
APTVGO4 [TV Generatar Leader 408 CE Pre Check

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
intermmational standards.

Test Hem:

CE: Conducted emission
RE: Radiated amission
AT: Antenna terminal disturbance voltage
RF: RF output level & spuricus
ATS: Antenna transfer switch
PS: Picture sensitivity

NF: Noise figure

UL Apex Co,, Ltd.




